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1 Summary of Test

1.1 Modification history of the test report

Document Number Modification History Issue Date

JPD-TR-20234-0 First Issue Refer to the cover page

1.2 Standards

CFR47 FCC Part 15 Subpart E

1.3 Test methods

ANSI| C63.10-2013
KDB662911 D01 Multiple Transmitter Output v02r01
KDB789033 D02 General U-NII Test Procedures New Rules v02r01

1.4 Deviation from standards

None

15 List of applied test(s) of the EUT

Test item

) Test item Condition Result Remark
section

15.407(a) 26dB Bandwidth Conducted Puf;g’s"gs'”fmy ;

15.407(a) Maximum Conducted Output Power Conducted PASS -

15.407(a) Peak Power Spectral Density Conducted PASS -

15.407(b) . o
Radiated emissions .
igggg (Restricted Bands of Operation) Radiated PASS .

15.407(g) Frequency Stability Conducted PASS -

15.207 AC Power Line Conducted Emissions Conducted PASS -

ANSI C63.10,
Section 12.2

Reporting

Duty Cycle Conducted Purposes only

1.6 Test information

None

1.7 Test set up

Table-top

1.8 Test period

11-December-2020 - 12-January-2021
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Japan

Equipment Under Test

All information in this chapter was provided by the applicant.

EUT information

Applicant

Equipment Under Test (EUT)

Model number

Serial number

Trade name

Number of sample(s)
EUT condition
Power rating

Size

Environment
Terminal limitation

Hardware version
Software version
Firmware version

RF Specification

Protocol

Frequency range

Number of RF Channels

Modulation type

TUV SUD Japan Ltd.

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

EB1065

359787710020644, 359787710020784
Kyocera

2

Pre-Production

Battery: DC 3.85V

(W) 80 mm x (D) 20 mm x (H) 168 mm
Indoor and Outdoor use

-20°C to 60°C

DMT2
0.070VE
Not applicable

IEEE802.11a,

IEEE802.11n (HT20), IEEE802.11n (HT40)
IEEE802.11ac (VHT20), IEEE802.11ac (VHT40),
EEE802.11ac (VHTS80)

IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20): 5180 MHz-5320 MHz,
5500 MHz-5720 MHz

IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 5190 MHz-5310 MHz, 5510
MHz-5710 MHz

IEEE802.11ac (VHT80): 5210 MHz, 5290 MHz, 5530 MHz, 5610
MHz,5690MHz

IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20): 20 Channels
IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 10 Channels
IEEE802.11ac (VHT80): 5 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM,
256QAM)
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Data rate |[EEE802.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.7, 96.1Mbps
IEEE802.11ac (VHT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
IEEE802.11ac (VHT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6,
96.1Mbps
I[EEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
I[EEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
IEEE802.11ac (VHT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
I[EEE802.11ac (VHT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
IEEE802.11ac (VHT80 LGI): 29.5, 58.5, 87.8, 117, 175.5, 234, 263.3, 292.5, 351,
390Mbps
|[EEE802.11ac (VHT80 SGI): 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390,
433.3Mbps

Channel separation IEEEB02.11a/n(HT20) / IEEE802.11ac (VHT20): 20 MHz
IEEE802.11n (HT40) / IEEE802.11ac (VHT40): 40 MHz
IEEE802.11ac (VHT80): 80 MHz

Conducted power 9.829 mW (IEEE802.11a)
17.988 mW (IEEE802.11n: HT20)
19.887 mW (IEEE802.11n: HT40)
18.997 mW (IEEE802.11ac: VHT80)

Antenna type Internal antenna

Antenna gain ANT3
5.15-5.25 GHz band: -0.5 dBi
5.25-5.35 GHz band: -0.5 dBi
5.47-5.725 GHz band: 0.1 dBi

ANTS

5.15-5.25 GHz band: 1.0 dBi
5.25-5.35 GHz band: 1.0 dBi
5.47-5.725 GHz band: 1.1 dBi

2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: EB1065, Serial Number: 359787710020644, 359787710020784

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
23.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable
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2.4 Operating channels and frequencies

[IEEE802.11a/n (HT20) / IEEE802.11ac (VHT20)]

Channel Frequency [MHZz]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
144 5720

IEEE802.11n (HT40) / IEEE802.11ac (VHT40)]

Channel Frequency [MHZz]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670
142 5710

[[EEE802.11ac (VHT80)]

Channel Frequency [MHZz]
42 5210
58 5290
106 5530
122 5610
138 5690

TUV SUD Japan Ltd. Page 6 of 187
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2.5 Description of test mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
IEEE802.11a/n (HT20) IEEE802.11n (HT40) IEEE802.11ac (HT80)
Band IEEE802.11ac (VHT20) IEEE802.11ac (VHT40)
Frequency Frequency Frequency
Channel [MHZ] Channel [MHZ] Channel [MHZ]
52 GHz 36 5180 38 5190 42 5210
Band 40 5200 - - - -
48 5240 46 5230 - -
52 5260 54 5270 58 5290
> otz 56 5280 i i i i
64 5320 62 5310 - -
100 5500 102 5510 106 5530
5.6 GHz 116 5580 110 5550 122 5610
Band 140 5700 134 5670 138 5690
144 5720 142 5710 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.2 GHz Band IEEES02.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
|EEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.3 GHz Band IEEES02.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

IEEE802.11a: OFDM 6Mbps
|EEE802.11n (HT20): OFDM MCSO0 (6.5Mbps)
5.6 GHz Band IEEES02.11n (HT40): OFDM MCSO0 (13.5Mbps)
IEEE802.11ac (VHT80): OFDM MCSO0 (29.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

2.6 Operating flow

- Tx mode
i)  Test program setup to the DM tool
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
i) Start test mode

- Rx mode
i) Test program setup to DM tool
i) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
i) Start test mode

TUV SUD Japan Ltd. Page 7 of 187
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Mobile Phone KYOCERA EB1065 359787710020644, | JOYEB1065 EUT
359787710020784
2 | AC Adapter KDDI 0301PQA N/A N/A *
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
a 2. AC Adapter AC 120V
USB Type-C 60Hz

TUV SUD Japan Ltd. Page 80f 187
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4 Test Result

4.1 26dB Bandwidth and 99% Occupied Bandwidth
4.1.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=200 kHz/430 kHz/820 kHz, VBW=620 kHz/1.3 MHz/2.4 MHz, Span=40 MHz/80 MHz/160 MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum

EUT Attenuator Analyzer
Coaxial cable

41.2 Limit

None

TUV SUD Japan Ltd. Page 9of 187
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4.1.3 Measurement result
Date . 15-December-2020
Temperature ;219 [C]
Humidity . 28.5 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
Date . 24-December-2020
Temperature . 217 ['C]
Humidity . 28.2 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel Fr?&li'ezr;cy (MHz) (MHz)
ANT3 ANT5 ANT3 ANT5
36 5180 23.057 21.830 16.6633 16.5285
5.I§aGnde 40 5200 23.017 21.297 16.6234 16.5647
48 5240 22.857 21.828 16.6633 16.5548
52 5260 22.777 21.221 16.6234 16.5427
53 GHz 56 5280 22458 | 22.002 16.6234 16.5373
802.11a Band
64 5320 23.297 21.852 16.7033 16.5209
100 5500 22.737 21.598 16.6633 16.5301
5.6 GHz 116 5580 22.977 22.105 16.6234 16.5264
Band 140 5700 23.057 21.989 16.6633 16.5478
144 5720 23.017 23.250 16.6633 16.5526
F 26 dB bandwidth 99% Occupied bandwidth
Mode Band Channel r?l\(jluHezr;cy (MH2) (MHz)
ANT3 ANT5 ANT3 ANT5
36 5180 23.736 22.501 17.7822 17.6930
5.I§aGnde 40 5200 23.616 21.885 17.7822 17.6924
48 5240 23.656 22.272 17.7822 17.6929
52 5260 23.097 22531 17.7822 17.7319
802.11n 5'3 aGnde 56 5280 23297 | 22374 17.7822 17.7126
(20 MHz) 64 5320 23.816 23.051 17.7822 17.6922
100 5500 23.936 22.201 17.7822 17.7137
5.6 GHz 116 5580 23.616 22.976 17.7822 17.7274
Band 140 5700 23.976 22.543 17.8621 17.7441
144 5720 23.217 22.327 17.7822 17.7046
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26 dB bandwidth

99% Occupied bandwidth

Mode Band Channel Fr?&Llj_'ezr;cy (MHz) (MHz)
ANT3 ANTS ANT3 ANT5
5 2 GHz 38 5190 42.118 41.030 36.3636 36.2413
Band 46 5230 42.198 41.388 36.3636 36.2303
5.3 GHz 54 5270 42.438 40.998 36.3636 36.2195
802.11n Band 62 5310 42.118 41.020 36.3636 36.2054
(40 MHz) 102 5510 41.878 41515 36.4436 36.2577
5.6 GHz 110 5550 42.198 41.193 36.3636 36.2000
Band 134 5670 42.278 41.446 36.3636 36.2475
142 5710 42.408 41525 36.3636 36.1921
26dB bandwidth 99% Occupied bandwidth
Mode Band Channel Fr?&Llj_'ezr;cy (MHz) (MHz)
ANT3 ANT5 ANT3 ANT5
5'§aGndHZ 42 5210 84.080 83.695 75.7642 75.5616
8021100 5'§aGndHZ 58 5290 84.400 83.738 75.7642 75.6181
(80 MHz) 106 530 83.760 | 83.601 75.7642 75.6549
5'B6aGndHZ 122 5610 84.240 83.658 75.6044 75.6145
138 5690 84.450 | 83.708 75.7642 75.6606

TUV SUD Japan Ltd.
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4.1.4 Trace data

[IEEE802.113]
(5.2 GHz Band)

Japan

ANT3

ANTS

Channel: 36

Channel: 36

Spectrum r o Aglent
Ref Level 10.00 cém = RBW 200 kHz
s att 2008 @ SWT 100ms ® VBW _1MHz  Mode suto Sweep Ref 10 dbm sfieen 28 dB
@ik view sPoak
D1[1] -0.36 dB)| Log
o d 23,0570 MHz l]:?‘
Occ v 16.663336663 MHzZ -
10 d ma M1l1] 3674 d8m| | 4B/ omw-,:mﬁw\-—\..m?
TVM et o [ 4 12 5.1686910 GHz ] §
20 di / | | I }
I
g C s b
0 WL " LT o 3
o D1 -35.860 d¥nr S Mﬂ, %"\'\-\
e My M
50 dem t by |
M Lafv
ek
70 o M1 ' :
4 ( 139 &b GHz Span 48 MH=z
PHE K a5 BH 208 kHz sVEH G2 kHz Sweap 1 ms (1081 prs)
N?:,_f;s GHz 1001 pts Span 40.0 MHz Dccupied Bandiﬂdth Occ BH 7 Pur 3,08 ¥
Type | Ref | Tre | X-value | v-value | Function | Function Result | 16.5285 MH=z ® dB 2500 4
M1 1 - SARERGT.GH2 | -36.74 dBm i - M
T1 b3 5.1716883 GHz -19.49 dBm Occ Bw | 16.663336663 MHZ
T2 1 5.1983515 GHz -15,42 deém
Di| ML 1 23,057 MHz 0.3 8
LS 2 S 1rhre) She Z5.85 dbm Transmit Freq Error  7.603 kHz
- I Sm—— e s
L JL (] % dB Bandwidth 21830 HHz
Channel: 40 Channel: 40
— =
Ref Level 10.00 cém = RBW 200 kHz
o At 2008 ® SWT 100ms ® VBW 1MHz  Mode suto Sweep Ref 18 dBm sAteen 28 dB
@17k Yiew sPeak
Di[1] -0.55 dB)] Log
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Type | Ref | Trc | X-value | v-value | Funetion | Function Result | 16.5647 MH=z ® dB 2500 4
M1 1 5.188412 GHz -35.99 dbm | )
T1 b 5.1916883 GHz -19.61 dBm Qcc Bw | 16.623370023 MHz
2 i 52083117 GHz -18,45 dem
Di| ML 1 23.017 Wz -0.55
L L 5201z bz 25.89 dbm Transmit Freq Error 3251 kHz
i J TNNRARAD WO w dB Bandwidth 21,297 HHz

Channel: 48

Spectrurm T
Ref Level 10.00 cBm @ RBW 200 khz
| Att 20dE @ SWT 100 ms @ VBW 1MHz Mode auto Sweep
(@ 17% view
D111 -1.10 dB
— 22.8570 MHZ|
w2 OccBw 16.663336663 MHz|
0 d ¥ M1[1] -35.90 dBm
TV! - e P T2 5.2286910 GHz|
v 12
f \H‘u
e S
D1 -35.810 B MP@
-0 o u\m‘““r
50 LY
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70 o
-80 oy
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Marker
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[ w1 1 228691 GHz 35,90 dbm | |
T1 1 5,2316883 GHz -12,19 dém Occ Bw | 16.663336663 MHz |
T2 1 £.2483516 GHz -19,32 dém
D1 ML 1 22,857 MHz -1.10 d
M2 g 5,241230 GHz -9.31 dbm
— ﬁ_
{ I -

Channel: 48

Ref 18 dBm sAteen 28 dB

sPeak

Log

18

4B/ WL,M_“HH\‘AMM&M‘»

o, | | | \"»., |
2 §
N“‘-\_\uk“wm

LgAy

Ml $2|
:en:ir' 5,240 09 GHz
sRes BH 288 kHz
Occupied Bandwidth
16.5548 MH=z

Span 48 MHz
Sweep 1 ms (1081 pes)

Occ BH % Pwr a3.08 ¥
® dB -26.00 4B

WWEN 628 kHz

Transmit Freq Error
% dB Bandwidth

22,315 kHz
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5.3 GHz Band)
Channel: 52 Channel: 52
Spectrum [%] o Aglent
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(5.6 GHz Band)

2

Japan

ANT3

ANTS

Channel: 100

Channel: 100

— =
Ref Level 10.00 cém = RBW 200 kHz
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-26.00 48

Transmit Freq Error  -3.385 kHz
% dB Bandwidth 21.989 HHz

TUV SUD Japan Ltd.

Page 14 of 187




Document Number: JPD-TR-20234-0

Japan

ANT3 ANTS5
Channel: 144 Channel: 144
Spectrum [@] i Aglent

Ref Level 10.00 cBm = RBW 200 kHz
le att 50 dB @ SWT 100ms @ VBW 1WMHz  Mode Auta Sweep Ref 18 dBm sfArren 20 dB
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[IEEE802.11n (HT20)]
(5.2 GHz Band)

Japan

ANT3

ANTS

Channel: 36

Channel: 36

Spectrum T m1
Ref Level 10.00 cém = RBW 200 Kz
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T1 Y 5.1911289 GHz -19.45 dBm Qce Bw | 17.782217782 MHz
T2 1 52089111 GHz -15,91 deém
Di| ML 1 23,616 MHz 0.4 e
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Spectrum T m1
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5.3 GHz Band)

2

Japan

ANT3

ANTS

Channel: 52

Channel: 52

Spectrum T m1
Ref Level 10.00 cém = RBW 200 Kz
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Type | Ref | Trc | X-value | v-valuio | Function | Function Result | 17.6927 MH=z % dB -Z600 48
M1 1 5,308092 GHz 35,60 dbm |
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2

Japan
5.6 GHz Band)
Channel: 100 Channel: 100
Spectrum [%] Agilent
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Japan

ANT3 ANT5
Channel: 144 Channel: 144
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Type | Ref | Trc| X-value | y-value | Function | Function Result | 17.7046 MHz % dB -26.00 d&
[ M1 1 5.708691 GHz -36.07 dBm |
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Japan
[IEEE802.11n (HT40)]
(5.2 GHz Band)
ANT3 ANTS
Channel: 38 Channel: 38
Spectrum [%] i Aglent
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Marker
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T1 1 52118581 GHz 14,64 dsm Occ Bw | 36,363636364 MHz
T2 1 5.2482218 GHz -15.68 dbm
D1 ML i 42,198 MHz -0.30 dg
M2 1 £.231518 GHz -9.55 dBm
L i [ CEREEEE ]

Channel: 46
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(5.3 GHz Band)

ANT3

ANTS

Channel: 54

Channel: 54

— &
Ref Level 10.00 cém = RBW 500 Kz
s att 2008 @ SWT 100ms ® VBW 2 MHz  Mode Auto Sweep Ref 18 dBm sfteen 28 dB
@17 view sPeak
GETRN] “0.41 dB Log
o d 42,4380 MHz, i?'
Occ v 36.363636364 MHZ
0:2k i ' e 5 -37.33 dBm| 4B/ ?““-"" Sl BT il i €
7*'- e CE R ¥ 5.2489010 GHz / \
20 di ] | '\_* |
»/ \ > R
-30 W \m
D1 -36.200 dn¥ Y
40 dem v il
4 \k [N | B A
50 dem i -
orrtbaidtas? ok LA eraad i g LRy
et z
70 db Ml 52| . )
P C 5,270 84 GHz Span 88 MHz
PHE K sRes BH 438 kHz al/BH 1.3 MHz Sweep 1 ms (1881 pts)
CF |f.z? GHz 1001 pts Span 800 MHz DCCUDiEd Bandwidth Occ BH % Pwr 99,00 ¥
Marker a
3 g
_Type | Ref | Trc | X-value | v-value | Function | Function Result | 36.2195 MHz ®dB 2500 48
| M1 1 -5 FHEO0TGHz || -37.33 dim | S——
T1 Y (5.2518581 GHz =15.43 dBm Qce Bw | 36.363636364 MHZ
T2 1 5.2982218 GHz -15,84 dem
Di| ML 1 42,438 MHz 0.4l
L B e 20T Transmit Freq Error 41,732 kHz
i J Wi e % dB Bandwidth 48,948 HHz

Channel: 62

Channel: 62

Spectrum r 1 Aglent
Ref Level 10.00 cém = RBW 500 Kz
s att 2008 @ SWT 100ms ® VBW  2MHz  Mode suto Sweep Bef 10 dBm sfteen 29 dB
@ik view sPeak
D1[1] “1.31dB Log
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/ \ 4 v
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J i [ i i Mo
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HLRT *Res BH 438 kHz oEH 1.3 MHz Sweep 1 ms (1801 pts)
CF |f.:il GHz 1001 pts Span 80.0 MHz Uccupied Band“’idth Occ BH % Pwur 99,00 ¥
Marker - -

-2 ;
_Type | Ref | Trc | X-value |_Function | Function Result | 35_2@54 HHZ ¥ B -25.00 B

1 5289221 Grz_ [

T1 1 '5.2918581 GHz Qce Bw |

T2 1 5.3282218 GHz -16,08 dem

Di| ML 1 42,118 MHz -131de

L L SAeT o EETT Transmit Freq Error 26599 kHz
[ ! [ % dB Bandwidth 41,629 HHz
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ANT3

ANTS

Channel: 102

Channel: 102

T &
Ref Level 10.00 cBm = RBW 500 Kz
s At 2008 @ SWT 100ms ® VBW  2MHz  Mode suto Sweep Ref 10 dBm afreen 29 4B
@ik view sPazk ]
D1[1] -0.15 dB)| Log
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-20 o 7
\ 3 &
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704 0 O I . —
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Type | Ref | Trc | X-value | v-value | Function | Function Result | 36_25?? HHZ % dB -26.00 48
| M1 1 _S880141.GHz | -36.06 dBm i —

T1 Y 5.4917782 GHz -14.84 dBm Qce Bw | 36.443556444 MHz

T2 g 5.5282218 GHZ -15,93 dom

Di| Mi| 1 41,878 MHz -0.15

L L SEeT o o0 dbn Transmit Freq Error 16,527 kHz
i J TNNRARAD WO % dB Bandwidth 41,515 HHz

Channel: 110 Channel: 110
Spectrum _ o Aglent
Ref Level 10.00 cBm = RBW 500 Kz
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@ik view "Peak
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=25 a8
Type | Ref | Tre | X-value | v-value | Function | Function Result | 35_2@BB HHZ ¥ B -25.00 B

M1 1 5550 MBGH2 || -35.92 dBm i e o )

T1 Y 5.5318581 GHz -15.10 dBm Qce Bw | 36.363636364 MHZ

T2 g 5.5662218 GHZ -14,37 dom
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L L SEeae g 7o Transmit Freq Error 2576 kHz
L I QR e % dB Bandwidth 41.143 HHz
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Di[1] -0.47 dB)] Log
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A6 00 4B
Type | Ref | Trc| X-value | Y-value | _Funetion | Function Result | 352475 HHZ ®dB 2500 48

M1 1 5.549141 GHz -36.16 dbm | )

T1 ¥ 5.6518581 GHz -15.08 dBm Qcc Bw | 36.363636364 MHZ
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ANT3 ANTS

Channel: 142 Channel: 142
Spectrum [@] i Aglent

Ref Level 10.00 dBm @ RBW 500 kHz
ls At 20 dB @ SWT 100 ms @ YBW 2 MHz  Mode Auto Sweep Bef 18 dBm #fteen 28 dB
f@1r view sPeak
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Type | Ref | Trc | X-value | v-value | Function | Function Result | 36.1921 MHz xdB -26.00 d8
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[IEEES02.11ac (HT80)]
(5.2 GHz Band)
ANT3 ANTS5
Channel: 42 Channel: 42
Spectrum [%] i Agilent
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5.6 GHz Band)
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section E.2.b) Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

42.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 250mW or 11dBm + 10logB, where B is the
2 6dB emission bandwidth in megahertz.

(3) For the 5.725-5.85 GHz bands, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.

4.2.3 DIRECTIONAL ANTENNA GAIN

Tx chains are uncorrelated for power and correlated for PSD due to the device supporting OFDMA in all
MIMO modes. The directional gains are as follows:

. . Uncorrelated Chains | Correlated Chains
Band ANE’BCSam AN;BSB%am Directional Gain Directional Gain
(dBi) (dBi)
5.2 GHz Band -0.5 1.0 0.31 3.29
5.3 GHz Band -0.5 1.0 0.31 3.29
5.6 GHz Band 0.1 1.1 0.63 3.62

Note: 802.11a does not support MIMO.
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<Output Power Limit Calculation>
ANT3
Power Limit Calculated Antenna Determined
an ode imit ain imit
Band Mod (MW) Limi Gai Limi
(dBm) (dBi) (dBm)
802.11a
802.11n
HT20
5i32§]|;z 802.11n 250 23.97 -0.5 23.97
HT20
802.11ac
HT80
ANTS
Power Limit Calculated Antenna Determined
an ode imit ain imit
Band Mod (MW) Limi Gai Limi
(dBm) (dBi) (dBm)
802.11a
802.11n
HT20
5i32§]|;z 802.11n 250 23.97 1.0 23.97
HT20
802.11ac
HT80
ANT3+ANTS
Power Limit Calculated Antenna Determined
Band Mode (mW) Limit Gain Limit
(dBm) (dBi) (dBm)
802.11a MIMO is not supported.
802.11n
5.2GHz HT20
Band SOHzTécl)n 250 23.97 0.31 23.97
802.11ac
HT80

TUV SUD Japan Ltd.
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ANT3
Power Limit Calculated Antenna Determined
(mW) A . o
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 2 458 2451 23.97
802.11n 250 23.97 23.97
5.3GHz HT20 23.097 24.64 05 '
Band 802.11n 250 23.97 ) 2397
HT20 42.118 27.24 '
802.11ac 250 23.97
HT80 84.400 30.26 23.97
ANT5
Power Limit Calculated Antenna Determined
(mW) A . o
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 21 271 5427 23.97
802.11n 250 23.97 23.97
5.3GHz HT20 22.374 24.50 10 '
Band 802.11n 250 23.97 ) 2397
HT20 40.998 27.13 )
802.11ac 250 23.97
HT80 83.738 30.23 23.97
ANT3+ANT5
Power Limit Calculated Antenna Determined
(mW) A . o
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
802.11a MIMO is not supported.
802.11n 250 23.97 23.97
5.3GHz HT20 22.374 24.50 '
Band 802.11n 250 23.97
HT20 40.998 27.13 031 23.97
802.11ac 250 23.97
HT80 83.738 30.23 23.97
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ANT3
Power Limit Calculated Antenna Determined
(mW) A . o
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 52 737 5457 23.97
802.11n 250 23.97 23.97
5.6GHz HT20 23.616 24.73 01 '
Band 802.11n 250 23.97 ) 2397
HT20 41.878 27.22 )
802.11ac 250 23.97
HT80 83.760 30.23 23.97
ANT5
Power Limit Calculated Antenna Determined
(mW) A . o
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
250 23.97
802.11a 1508 4,34 23.97
802.11n 250 23.97 23.97
5.6GHz HT20 22.201 24.46 11 '
Band 802.11n 250 23.97 ) 2397
HT20 41.193 27.15 )
802.11ac 250 23.97
HT80 83.601 30.22 23.97
ANT3+ANT5
Power Limit Calculated Antenna Determined
(mW) A . o
Band Mode Least 26dBc BW Limit Gain Limit
(MH2) (dBm) (dBi) (dBm)
802.11a MIMO is not supported.
802.11n 250 23.97 23.97
5.6GHz HT20 22.201 24.46 '
Band 802.11n 250 23.97
HT20 41.193 27.15 0.63 23.97
802.11ac 250 23.97
HT80 83.601 30.22 23.97
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4.2.4 Measurement result

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

15-December-2020
21.9 [C]
28.5 [%]
Shielded room No.4

22-December-2020
22.8 ['C]
27.9 [%]
Shielded room No.4

24-December-2020
21.7 ['C]
28.2 [%]
Shielded room No.4

TUV SUD Japan Ltd.

Test engineer
Taiki Watanabe

Japan

Test engineer
Taiki Watanabe

Test engineer
Taiki Watanabe
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ANT3
Duty Cycle
. Test Test
Mode Channel Fre(ﬁﬂt;ezr;cy R(zaéj;nr;g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mW)
36 5180 8.68 8.801 7.588
40 5200 8.51 1.344 1.382 0.973 0.121 8.631 7.296
58 5240 9.13 9.251 8.416
52 5260 8.74 8.855 7.682
802.11a 56 5280 8.89 1.342 1.378 0.974 0.115 9.005 7.952
’ 64 5320 8.80 8.915 7.789
100 5500 9.81 9.925 9.829
116 5580 9.51 9.625 9.173
140 5700 9.59 1.342 1.378 | 0974 1 0115 5905 | 9.343
144 5720 9.62 9.735 9.408
ANTS5
Duty Cycle
. Test Test
Mode Channel Fre(ﬂﬂt;ezr;cy R(Za;;nr;g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mW)
36 5180 8.68 8.801 7.588
40 5200 9.02 1.344 1.382 0.973 0.121 9.141 8.206
58 5240 8.46 8.581 7.213
52 5260 8.61 8.725 7.456
802.11a 56 5280 8.45 1.342 1.378 0.974 0.115 8.565 7.186
’ 64 5320 8.95 9.065 8.063
100 5500 9.19 9.305 8.521
116 5580 8.91 9.025 7.989
140 5700 8.93 1.342 1.378 0.974 0.115 9.045 8.026
144 5720 9.58 9.695 9.322

Notel: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF

ANT3+ANT5
Note: 802.11a does not support MIMO.
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ANT3
Duty Cycle
. Test Test
Mode Channel Fre(ﬁﬂt;ezr;cy R(zaéj;nr;g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mW)
36 5180 8.49 8.613 7.265
40 5200 8.63 1.258 1.294 0.972 0.123 8.753 7.503
58 5240 8.90 9.023 7.985
52 5260 8.57 8.699 7.412
802.11n 56 5280 8.69 1.258 1.296 0.971 0.129 8.819 7.619
(20MHz) 64 5320 8.76 8.889 7.743
100 5500 9.56 9.689 9.310
116 5580 9.33 9.459 8.830
140 5700 9.35 1.256 1.204 | 0971 1 0129 53279 | 8870
144 5720 9.41 9.539 8.994
ANTS5
Duty Cycle
. Test Test
Mode Channel Fre(ﬂﬂt;ezr;cy R(Z?j;nr;g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mW)
36 5180 8.45 8.573 7.199
40 5200 8.68 1.258 1.294 0.972 0.123 8.803 7.590
58 5240 8.96 9.083 8.096
52 5260 8.50 8.629 7.293
802.11n 56 5280 8.29 1.258 1.296 0.971 0.129 8.419 6.949
(20MHz) 64 5320 8.77 8.899 7.761
100 5500 8.75 8.879 7.726
116 5580 8.88 9.009 7.961
140 5700 9.19 1.256 1.294 0.971 0.129 9.319 8.550
144 5720 9.41 9.539 8.994
ANT3+ANTS5
Fregquenc Test Result (dBm) Total Total
Mode Channel N y Test Result | Test Result
(MHz) ANT3 ANT5 (dBm) (mw)
36 5180 8.613 8.573 11.603 14.464
40 5200 8.753 8.803 11.788 15.094
58 5240 9.023 9.083 12.063 16.080
52 5260 8.699 8.629 11.675 14.705
802.11n 56 5280 8.819 8.419 11.634 14.568
(20MHz) 64 5320 8.889 8.899 11.905 15.504
100 5500 9.689 8.879 12.314 17.036
116 5580 9.459 9.009 12.251 16.790
140 5700 9.479 9.319 12.410 17.420
144 5720 9.539 9.539 12.550 17.988

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF
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ANT3
Duty Cycle
. Test Test
Mode Channel Fre(ﬁﬂt;ezr;cy R(zaéj;nr;g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mW)
38 5190 8.65 8.899 7.761
16 5230 911 0.627 0.664 0.944 0.249 9359 8628
54 5270 8.66 8.909 7.779
802.11n 62 5310 8.84 0.627 0664 | 0944 | 0249 5589 | 8108
(40MHz) 102 5510 9.90 10.149 10.348
110 5550 9.85 10.099 10.230
134 5670 9.55 0.628 0.665 0.944 0.249 9.799 9.547
142 5710 9.52 9.769 9.481
ANTS5
Duty Cycle
. Test Test
Mode Channel Fre(ﬁﬂt;ezr;cy R(zaéj;nr;g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mw)
38 5190 8.54 8.789 7.567
16 5230 8.47 0.627 0.664 0.944 0.249 8719 7 446
54 5270 8.47 8.719 7.446
802.11n 62 5310 9.00 0.627 0664 | 0944 | 0249 5549 | 8412
(40MHz) 102 5510 9.20 9.449 8.808
110 5550 9.60 9.849 9.657
134 5670 9.29 0.628 0.665 0.944 0.249 9.539 8.992
142 5710 9.48 9.729 9.394
ANT3+ANT5
Fregquenc Test Result (dBm) Total Total
Mode Channel q y Test Result Test Result
(MHz) ANT3 ANT5 (dBm) (mw)
38 5190 8.899 8.789 11.855 15.327
46 5230 9.359 8.719 12.061 16.073
54 5270 8.909 8.719 11.825 15.224
802.11n 62 5310 9.089 9.249 12.180 16.520
(40MHz) 102 5510 10.149 9.449 12.823 19.156
110 5550 10.099 9.849 12.986 19.887
134 5670 9.799 9.539 12.681 18.539
142 5710 9.769 9.729 12.759 18.875

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF
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ANT3
Duty Cycle
. Test Test
Mode Channel Fre(ﬁﬂt;ezr;cy R(zaéjijnr;g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mW)
42 5210 8.20 0.315 0.352 0.895 0.481 8.681 7.381
802.11ac 58 5290 8.42 0.316 0.352 0.897 0.474 8.894 7.752
(SOMHZ) 106 5530 9.45 0.316 0.352 0.897 0.474 9.924 9.827
122 5610 9.25 0.316 0.352 0.897 0.474 9.724 9.384
138 5690 8.91 0.316 0.352 0.897 0.474 9.384 8.678
ANTS5
Duty Cycle
. Test Test
Mode Channel Fre(ﬂﬂt;ezr;cy R(Za;r;%g On Oon+Off X (Dd%'; Result Result
Time(ms) Time(ms) (dBm) (mW)
42 5210 8.26 0.315 0.352 0.895 0.481 8.741 7.483
802.11ac 58 5290 8.51 0.316 0.352 0.897 0.474 8.984 7.914
(SOMHZ) 106 5530 9.15 0.316 0.352 0.897 0.474 9.624 9.171
122 5610 8.72 0.316 0.352 0.897 0.474 9.194 8.306
138 5690 8.94 0.316 0.352 0.897 0.474 9.414 8.738
ANT3+ANT5
Frequenc Test Result (dBm) Total Total
Mode Channel qu y Test Result Test Result
(MHz) ANT3 ANT5 (dBm) (mw)
42 5210 8.681 8.741 11.721 14.864
58 5290 8.894 8.984 11.950 15.666
802.11ac
(80MHz) 106 5530 9.924 9.624 12.787 18.997
122 5610 9.724 9.194 12.477 17.691
138 5690 9.384 9.414 12.409 17.416

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note2: Test Result=Reading + DCF
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4.2.5 Trace data

[I[EEE802.114a]
(5.2 GHz Band)
ANT3 ANT5
Channel: 36 Channel: 36
Aglent
Ref 28 dBm sAtren 39 dB Ref 28 dBm sHrten 30 4B
sAvg 1 = T

a8/ | s e e o W |
Dfst

e | | . L]
b

Phivg - |
168 | I | 1k !
HL 2| 1 | Hl 2 | 1
Center 5,188 880 GHz Span 35 MHz Canver 5,159 000 GHz Span 35 MHz
sRes BH 1 MHz WWEH 3 MHz Sweep 1 ms (1001 prs) sRes B 1 MHz VEW 3 MHz Sween 1 ms (1061 pes)
Channel Power Power Spectral Density Channel Power Power Spectral Density
B.68 dBm /23.057@ MHz -64.95 dBm/Hz B.68 dBm /21.8300 MHz -64.71 dBm/Hz
Channel: 40 Channel: 40
Agilent
Ref 28 dBm sferen 38 dB Ref 20 dbim sftren 30 4B
*hivg I "Ry
Log 1 Loa
10 i | 18
48 R o amnsia % GRSERRYT ARk | ~ iy -
;n;m \ | Dffse }("H \
4 1 114 L
a8 ,v"l \"‘h-. & -~ T

Fhva ' 1 Heg

168 | | 108
Wl 52 | | RS2
Cenver 5,200 888 GHz Span 35 MHz Canver 5,200 000 GHz Span 35 MH2
shies BH 1 MHz VEH 3 Miz Swaop 1 ma (1001 prs) shies B 1 MHz VBH 3 MHz Swoep | ms (1891 pes)

Channel Powar Powaer Spectral Density Channel Power Power Spectral Density

B51 dBm /23.0178 MHz -65.11 dBm/Hz 9.02 dBm /21.2970 MHz -64.26 dBm/Hz

Channel: 48 Channel: 48
Agilent
Ret 28 dBm sftten 3@ dB Ref 20 dbim sRirten 30 4B
*Aug I *Rug I
Log i t Log
it | | i |
&8/ p——— = s . &8/ — e e ey
Dt I / X | Offet / Nt
114 | | 114 / g1 |
b Jp;frf - a8 - Sl
et [ | sl ik ¥
= I . =1 —]

Flva | { Fiva
108 | | Lo
Hl 52 | 1 Kl 52 1
Conter 5,240 @99 GH: Span 35 MHz2 Conter 5,240 SB0 GHz Span 35 MHz
shiss BH 1 MHz VEH 3 MHz Sweep 1 w3 (1081 pra) skins BH 1 MHz VEH 3 MHz Swoep | ms (1891 prs)

Channel Power Power Spectral Density Channel Power Power Spectral Density

913 dBm /22.8578 MHz -64.46 dBm/Hz B8.46 dBm /21.8280 MHz -64.93 dBm/Hz
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5.3 GHz Band)
ANT3 ANTS5
Channel: 52 Channel: 52
Ref 28 dBm “fHrten 39 dB Ref 28 dBa sfreen 30 dB
*Avg | "vg |
Log Log
18 ! 4 12
dB/ W ey SRR (AR s T dg/
Offst T 7 Y11 Offst 7 ﬂ\_
11.4 I T 1 11.4 o
® /"/ \\ ® ~ \HH“"\.
Phvg Phvg
188 188
Wl $2 1 1 | 0 Wl S2 )

Conrer S.268 &89 GHz Span 35 MHz Cenver 5268 888 GHz Span 35 MHz
sRes BH 1 MHz VEH 3 MHz Swesp 1 ms (1081 prs) sRes BH 1 MHz VEH 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
8.74 dBm /22.7778 MHz -64.83 dBm/Hz 8.61 dBm /212218 MHz -64.66 dBm/Hz
Channel: 56 Channel: 56

& Aglent
Ref 28 dBm sfArren 30 dE Ref 28 dBa sfiten 30 dB
vy | shug | (|
Log Log
18 | " 18 !
dB/ | o 1 1 \ | dB/ 1) e a W
OFfst f \ OFfst F) \
114 - 1 114 1 i
) / \"*-n ® / { \‘u\\“‘
PRvg Phvg
100 182
Wl S2 ] ] HLosa |
Conter 5280 o Mz Span 35 MHz Conver 5.208 @89 GHz Span 35 MHz
sfRes BW | MHz VEH 3 MHz weep 1 ms (1881 pis) sRes BH 1 MH2 VER 3 MHz2 Sweep 1 ms (1891 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
8.89 dBm /22.4580 MHz -64.63 dBm/Hz 8.45 dBm /220020 MHz -64.98 dBm/Hz
Channel: 64 Channel: 64
Ref 28 dbm sArten 38 dE Ref 28 dBa sfreen 30 dB
sAvg shvg |
Log Log
12 12
B/ 5 it el et Eiecm e a8/ P Lot o) PO, Doty R
fJ;fsl - \ OFfst i LY
114 | 114 e T
dB /"/ M‘\”‘*«-\ 48 L =
e -1 i .a-"/" | \\\-.
PRvg Fhwg
188 188
Kl §2 Wl S2
Conner 5,320 080 GH:z Span 35 MHz Center 5.320 000 GHz Soan 35 MHz
sfes BH | MHz VEH 3 MHz Sweep | ma (1081 prs) sRes BH 1 HHz VEH 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
8.80 dBm /23.297@ MHz -64.87 dBm/Hz 8.95 dBm /21.8528 MHz -64.44 dBm/Hz
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(5.6 GHz Band)
ANT3 ANTS5
Channel: 100 Channel: 100
& Aghent

Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfAeren 38 dB

.l vg 1| sAvg

Leg | T T T Lo

19 i)

i . ]

@/ | e : B/ | P o s i s e o O |

Offst J/ Offst I \

tind | | | | . e il /1 | |

8 ; \\& dB //_,_r} \\\‘_
|

|
|
Phvg Phvg |

B

188 1 1 188
AL 7] E— - AL 52| | E—

Center 5,509 980 GHz Span 35 MHz Center 5.500 988 GHz Span 35 MHz
sRes BH 1 MHz VEH 3 MH= Swesp 1 ms (1081 pes) sRes BH 1 MHz Vel 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
981 dBm /22.7370 MHz -63.76 dBm/Hz 919 dBm /2159808 MHz -64.16 dBm/Hz
Channel: 116 Channel: 116

- Aglent

Ref 28 dBm sfreen 30 dE Ref 20 dBa sAgten 38 dB
L] shug

Log g

18 12

o i 1 M (s o dB/ F iz oty g

48/ I

U;f;t ,-/ \\ Offst )‘/ Y ]

11. 114 T T 1

dB ,,.wj » a8 \\\
',,..ff‘ \-\“»\_ /,’-" | =

Phva | t 1 t 1 1 1 Phvg
168 ] 188
oL N — | | - - Hl 82| | -

Center 5538 &h0 GHz Span 35 MHz Conter S.550 988 GHz Span 35 MHz
sRes BH 1 MHz VEH 3 MHz Sweep 1 ma (1801 pts) sRies BH 1 Mz VEH 3 MHz Sweap 1 me (1081 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
9.51 dBm /229770 MHz -64.10 dBm/Hz 891 dBm /2210508 MHz -64.53 dBm/Hz
Channel: 140 Channel: 140

o Aglent
Ref 20 dBm sfteen 30 4B Ref 28 dBm sAreen 38 4B
sFug 1 *Rug
Log | T T 1 Log
12 | | 18

@/ | P i AU RN i W &8/ [ e W ||
Offst / \ Offst
114 ) L] 11.4 ; L

4B L =N dB AT '
=1 | I T =

Phvg 1 Fhivg

188 1 — 188

AL 7] E— 11 L 52 1 | -

Conter 5,789 990 GHz Span 35 MHz Center 5.700 988 GHz Span 35 MHz

sRes BH 1 MHz VEH 3 MHz Sweep 1 ms (1881 prs) sRes BH 1 MHz Vel 3 MHz Sweep 1 ms (1881 prs)

Channel Power Power Spectral Density Channel Power Power $pectral Density
959 dBm /23.8570 MHz -64.84 dBm/Hz 8.93 dBm /21.9898 MHz -64.58 dBm/Hz
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ANT3 ANTS5
Channel: 144 Channel: 144
5 Aglent
Ref 28 dBm sHreen 30 dB Ref 20 dBm sFueen 38 dB
*Fvg *Hvg I
Log T T g |
18 i@

B/ i e g __H“.\_\
O fst ,H/f OFfst \
11.4 11.4 + ! " 1
dB o »H"m dB // \_\\\\
~* | |
el T = -

PRva Fhivg
1en 188
Hl 52| Hl %2 | |
Cantar 5./20 080 GHz Span 35 MHz Center 5.720 988 GHz Span 35 MHz
sRas BH | MHz VEH 3 MHz Sweap 1 ms (1801 pts) *Res BH 1 Mz VEHR 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
962 dBm /23.0170 MHz -64.00 dBm/Hz 958 dBm /23.25008 MHz -64.88 dBm/Hz
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
ANT3 ANTS5
Channel: 36 Channel: 36
& Aghent
Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfeten 38 dB
sFug *Aug
Eng Log |
18 I 10
dB/ i SRR i dB/ T —
OFfst | / ' \ ' Offet /-_—'_w
114 114 T 1
a8 Mm‘/ e = /,.# \
[ L‘“‘\\ o~ | |
Phivg Phug
190 180
Wl sz 1 o Wose |
Center 5,188 000 GHz Span 35 MHz Cenner 5158 808 Gz Soan 35 MHz
sRes BH 1 MHz VEH 3 MH2 Swaep 1 ms (1001 prs) sRes BH 1 MHz Vel 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
8.49 dBm /23.7360 MHz -65.26 dBm/Hz 8.45 dBm /225018 MHz -65.88 dBm/Hz
Channel: 40 Channel: 40
- Aghent
Ref 28 dBm sAteen 30 dB Ref 20 dBa *Ateen 38 dB
g *Hvg I
Log | Log 1
it} | e 10 | I
B/ o P—— e e &5/ T S ey
r;;fs: | / \\ Offst 77 ‘-\ l
114 | 114 T T i
a8 “,'.v“’ i W o ’ \‘\‘
L / “‘u\“‘ 1 |
Phivg 1 Phivg :
100 180 |
Wos2 | W Sz l
Coner 5,208 800 GHz Span 35 MHz Center 5208 988 Gz Span 35 MHz
sfes BH | MHz VEH 3 MHz Sweep 1 ms (1801 prs) sRes BH 1 MHz VEH 3 Mz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
8.63 dBm /23.616@ MHz -65.11 dBm/Hz 8.68 dBm /21.88508 MHz -64.72 dBm/Hz
Channel: 48 Channel: 48
Aglent
Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfeten 38 dB
sfug *Rug
Eng Log
18 | I 10 | |
dB/ S PN T T a8/ I e S A
Offst | | / [ \ Offst 117 Y1
114 1 114 - : 1
48 /-m’ : & / \\\
=TT S~ | 1
Phivg Phug
190 180
Wl sz o1 o Wose | |
Center 5,248 090 GHz Span 35 MHz Cenner 5.248 008 Gz Soan 35 MHz
sRes BH 1 MHz VEH 3 MH= Swesp 1 ms (1081 pes) sRes BH 1 MHz VER 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
8.90 dBm /23.6560 MHz -64.84 dBm/Hz 8.96 dBm /222720 MHz -6452 dBm/Hz
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5.3 GHz Band)
ANT3 ANTS5
Channel: 52 Channel: 52
& Aghent
Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfAeren 38 dB
sfug 1 *Rug
Log | T T 1 Log
19 I it
dB/ | S T | dB/ T Y |
Offst ki Offst 7 \
1na | I | I I 1.4 / | I 1
4B /ﬂﬂ(_’, s dB /..r
Phvg 1 Fhivg
188 1 — 188
AL 7] E— 11 __ HL 52| | -

Conter 5,260 980 GHz Span 35 MHz Center 5.2068 988 GHz Span 35 MHz
sRas BH 1 MHz VEH 3 MH= Sweap 1 ms (1801 pts) #Res BH 1 Miz VEHR 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
8.57 dBm /23.8570 MHz -65.87 dBm/Hz 8.50 dBm /225318 MHz -65.83 dBm/Hz
Channel: 56 Channel: 56

i Aghent
Ref 20 dbm sfreen 30 dB Ref 20 dBm sHieen 38 48
*Avg shug T
Log | i i Log
12 12 | !
B/ P i————— B/ P — .
OFfst a ‘\‘ OFfst 17 Y 11
! 3 —— AN S - -
.-.-"“'J “"“\ | \’\\
r_,.--"' e __...-""" . -
PRvg Phvg
188 188
K $2 W szl | 1
Conver 5,200 860 GHz Span 35 MHz Conter 5,200 988 GHz Span 35 MHz
sfies BH 1 MHz VEH 3 MHz Sweep 1 ms (1801 prs) sRes B 1 Mz VEH 3 ME= Swesp 1 me (1081 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
8.69 dBm /23.2970 MHz -64.98 dBm/Hz 8.29 dBm /22.3740 MHz -65.28 dBm/Hz
Channel: 64 Channel: 64
& Aghent
Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfAeren 38 dB
*Avg *Rug I
i | ] i T
dB/ B Dot RN SRR | &8/ [ e
OFfst | 7 [ %1 OFfst HFi T
1na | I | I | 1.4 i | I 1
dB ”!,_,.-'[ \M‘“-w a8 //// "\\
=T | s N
| I I
Phvg Phvg t
100 . | 108 !
Hl 32 1 1 Wl %2 | |
Conter 5,320 990 GHz Span 35 MHz Center 5.320 988 GHz Span 35 MHz
sRes BH 1 MHz VEH 3 MHz Swesp 1 ms (1881 pts) #Res BH 1 Miz VEHR 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
8.76 dBm /23.8160 MHz -65.81 dBm/Hz 8.77 dBm /23.8518 MHz -64.86 dBm/Hz
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ANT3 ANTS5
Channel: 100 Channel: 100
& Aghent

Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfAeren 38 dB
sfug *Rug
Log Log T
18 e | I 18 _
B/ | e Bt BOANS B ”‘“‘""”*\\ , a8/ [ 1l
Offs b \‘MM ??? i \
1na | | I | I | j | | I 1
& lert” ! & B

== ~ | * =t =

s | |
Phvg Fhivg
188 188
AL 7] E— i - AL 52| 1 | -

Conter 5,509 980 GHz Span 35 MHz Center 5.500 988 GHz Span 35 MHz
sRas BH 1 MHz VEH 3 MH= Sweap 1 ms (1801 pts) #Res BH 1 Miz VEH 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
956 dBm /239360 MHz -64.23 dBm/Hz 8.75 dBm /222010 MHz -64.72 dBm/Hz
Channel: 116 Channel: 116

i Aglent i Agient
Ref 28 dBm sfireen 30 dB Ref 20 dBm sHieen 38 48
L] shug
Log Log | | |
10 - 10
4B/ | lf,«-—---f-----.m- e e e et et .-..."l 48/ | f’,,_.._#-«-—v-—-f-—"-h-.m-..‘\ |
U;f;l F, \\ OFfst / \
1. | 1.4 I | I |
. / -‘“\R < / \“\\
Fhva | Phvg
168 188
oL N — - - Hl 82| L 1
Center 5538 &hh GHz Span 35 MHz Conter S.550 988 GHz Span 35 MHz
sRas BH 1 MHz VEH 3 MHz Sweep 1 ma (1801 pts) sRes B 1 MHz VEH 3 ME= Swesp 1 me (1081 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
9.33 dBm /23.6160 MHz -64.40 dBm/Hz 8.88 dBm /229760 MHz -64.74 dBm/Hz
Channel: 140 Channel: 140
& Aghent
Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfAeren 38 dB
*Aug *Aug
Log Loy
18 e I 18
&8/ | o et ISR et | d&/ ; i
OFfst f’ ' OFfst #/f Y
1na | I | I 1.4 | I \ L
48 V‘n,a*’rfdtf/ \Fnhﬂk‘%‘&ﬁ‘ db A’,.J“”4F/ \Hh‘“ﬁ“h\\k
Phvg Fhivg
188 188
HLos2_____ | i - L 52 | -
Conter 5,709 990 GHz Span 35 MHz Center 5.700 988 GHz Span 35 MHz
sRes BH 1 MHz VEH 3 MHz Swesp 1 ms (1881 pts) #Res BH 1 Miz VEHR 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
9.35 dBm /239760 MHz -64.45 dBm/Hz 819 dBm /225430 MHz -64.34 dBm/Hz
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ANT3

ANTS

Ref 28 dBm

Channel: 144

sfreen 30 dB

*Fvg
Log
18
dB/
OFfst

48 -

PRva
100

Hl 52|
Contar 5./20 @0 GHz
sRas BH | MHz

Channel Power

9.41 dBm

/232170 MHz

s R——— =
;
i

11.4 "j

X
\

s

Span 35 MHz

VEH 3 MHz Sweep 1 ms (101 prs)

Power Spectral Density

-64.24 dBm/Hz

Channel: 144

Ref 28 dBm sAreen 38 4B

*Hvg
g |

OFfst

11.4 W7
: /

Phvg

180

Hl 2 ]
Cenrer 5.729 088 GHz
*Res BW 1 MHz VEH 3 MHz

Channel Power

9.41 dBm /223270 MHz

a8/ /__._...,....-.——-—*-—-.«-—-—--—n-—--—..-—-.\

Soan 35 MHz
Sweep 1 ms {1081 prs)

Power $pectral Density
-64.88 dBm/Hz
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[IEEE802.11n (HT40)]
(5.2 GHz Band)
ANT3 ANTS
Channel: 38 Channel: 38
- Aglent
Ref 20 dbm sfreen 30 dB Ref 28 dBm sAreen 38 4B
sAvg *Rug
Log | i Log
12 18
dB/ e e g b dB/ e —— | ——— i,
OFfst i =) ‘\l, OFfst .-'rﬁ b 11
14 | f 1.4 / | [\
dB / dB L/
, / -

[ OB e’ | | ———
Plivg Fhivg
188 188
Wos2l Hl 52 |
Conter 5,199 88 GHz Span 78 MHz Center 5.198 88 GHz Span 70 MHz
sRes BH | MHz VEH 3 MHz Sweep | ms (1001 prs) #Res BH 1 Ml VEH 3 MHz Sweep 1 ms (1081 prs)

Channel Power Power Spectral Density Channel Power Power $pectral Density
8.65 dBm /42.118@ MHz -67.60 dBm/Hz 8.54 dBm /41.0300 MHz -67.59 dBm/Hz
Channel: 46 Channel: 46
- Aglent
Ref 20 dbm sfreen 30 dB Ref 20 dBm sHieen 38 48
*Avg sfug '
Log | i Log
18 18 | ]
?Bz’ fn-u—-hmﬂrn\—_-‘""\‘,f—""—"‘nr.m-"_vv'-"l\ dB/ ! P e Vi . = S |
.]JS[;: | / '|I ?;f:' | Fi | | Al
o ) & i \
/ 3 A N
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PRvg Phvg |
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Wl 52 Hl $2 | ] )
Conrer 5,238 88 GHz Span 78 MHz Conter 5,238 99 GHz Span 70 MHz
sfies BH 1 MHz VEH 3 MHz Sweep | ms (1001 pes) sRes BH 1 VEH 3 ME= Swesp 1 me (1021 prs)

Channel Power Power Spectral Density Channel Power Power Spectral Density
911 dBm /42.198@ MHz -67.14 dBm/Hz 8.47 dBm /41.38808 MHz -67.7@ dBm/Hz
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ANT3

ANTS

Channel: 54

Channel: 54

Ref 20 dbm sHtten 30 4B Ref 28 dBm sfireen 30 dB

*Fvg "Hvg |

Log Log

18 12 {

9B/ B e a8/ | e e

ﬂgfs: Jlf Y \'\ OFfst 3

14 | | \ 114 H i

a8 e \ a8 / i

— YN | \Hmhn

Phvg Phvg

100 188

Wl 62 Hl $2 )
Comner 5270 88 GHz Span 70 MHz Cenver 5.2/0 89 GHz Span 78 MHz
sRes BH | MHz WEH 3 MHz Sweep | ms (1081 prs) Res BH 1 MHz VEH 3 MHz Sweep 1 ms (1831 prs)

Channel Power Power Spectral Density Channel Power Power Spectral Density

8.66 dBm /42.438@ MHz -67.62 dBm/Hz 8.47 dBm /40.9980 MHz -67.66 dBm/Hz
Channel: 62 Channel: 62

o Aglent
Ref 28 dBm sHrten 38 dB Ref 28 dBa sftten 30 dB
*Avg | YAvg |
Log Log
12 18 {
dFBF}S : e, e e ?JEfi, : s )
Ol | A
4 | 4

/ \.\ A N
B = Niabicniiu) | A —

PRvg Phvg
100 182
Wl §2 Hl S2 [ ]
Conter 5319 0@ GHz Span 70 MHz Cenrer 5,318 @8 GHz Span 79 MHz
sRes BH 1 MHz VEH 3 MHz woep | ms (1091 prs) sRes BH 1 MHz2 VEH 3 MHz2 Sweap 1 ms (1821 pes)
Channel Power Power Spectral Density Channel Power Power Spectral Density

8.84 dBm /42.1188 MHz -67.41 dBm/Hz 9.00 dBm /41.0200 MHz -67.13 dBm/Hz
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(5.6 GHz Band)
ANT3 ANTS5
Channel: 102 Channel: 102
& Aghent
Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfAeren 38 dB
sfug *Rug
Log Loy
19 it | ]
B/ | o T, e a8/ P e s e =
OFfst \L OFfst | ¢/ !
I R k

| , | \ N

e | o
Phvg Fhivg
188 188
HL 52| 1 ) ) L 52 ) :

Conter 5,518 &8 GHz Span 70 MHz Center 5.510 9@ GHz Span 79 MHz
sRas BH 1 MHz VEH 3 MH= Sweap 1 ms (1801 pts) #Res BH 1 Miz VEHR 3 MHz Sweep 1 ms (1881 prs)
Channel Power Power Spectral Density Channel Power Power $pectral Density
9.90 dBm /41.8780 MHz -66.32 dBm/Hz 9.20 dBm /415150 MHz -66.98 dBm/Hz
Channel: 110 Channel: 110

i Aghent
Ref 28 dBm sfreen 30 dB Ref 20 dBm sHieen 38 48
*Avg »fug
Log Log
12 12 i
dBs/ o S P e o e sy ke dB/ {.-..,...--—ﬁ——-—""’"-, ’-"""——‘—‘-m-—-v--r—-—-_l 1
Offst ' - & Offt f 1 \
14 | f \ 114 i T —tf
dB |/ B F N
/ '\ £ RN
:..h.,_.........../ e il T | | el
Pivg Phvg
188 188
K $2 Wl §2 ) )

Coner 5,550 &8 GHz Span /0 MHz Cenrer S.000 98 GH2 Span 70 MHz
sfies BH 1 MHz VEH 3 MHz Sweep | ms (1001 pes) sRes BH 1 MHz VEH 3 ME= Swesp 1 me (1021 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
9.85 dBm /42.198@ MHz -66.40 dBm/Hz 960 dBm /41.1930 MHz -66.55 dBm/Hz
Channel: 134 Channel: 134

& Aghent
Ref 20 4Bm sAeeen 30 dE Ref 20 dBm sfAeren 38 dB
*Aug *Aug
Log Loy
19 it ) ]
B/ | MM a8/ ] i e e
OFfst OFfst | ./_ i i \
i / T T i 7 —
/ | 3 8 Y

i T — 7] o
Phvg Phvg H
188 188
HLosal ) ) HLs2l :
Conter 5,670 88 GHz Span 70 MHz Center 5.678 98 GHz Span 79 MHz
sRes BH 1 MHz VEH 3 MHz Swesp 1 ms (1881 pts) #Res BH 1 Miz VEHR 3 MHz Sweep 1 ms (1881 prs)

Channel Power Power Spectral Density Channel Power Power $pectral Density

9.55 dBm /42.2780 MHz -66.71 dBm/Hz

9.29 dBm /41.4468 MHz -66.88 dBm/Hz
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9.52 dBm /42.4080 MHz

-66.76 dBm/Hz

9.48 dBm /415258 MHz -66.78 dBm/Hz

Japan
ANT3 ANTS5
Channel: 142 Channel: 142
i Aglent

Ref 20 dBm sfAzten 30 dE Ref 20 dBm sfeten 38 dB
*Aug *Aug
Log g |
18 it | ]
4B/ e - o 48/ | et 1 e sttt e M|
Offst f S =% Offst [/ H |
i3 J \ i J -\

| S ——— T p—  SEE— I | | | S
PRva Fhivg H 1
1en 188
Wl 52| Wos2l )
Cantar 5./10 &0 GHz Span 0 MHz Center 5.710 9@ GHz Span 79 MHz
sRas BH 1 MHz VBH 3 MHz Swaep 1 ma (1001 prs) sRes BH 1 MHz Vel 3 MHz Sweep 1 ms (1881 prs)

Channel Power Power Spectral Density Channel Power Power $pectral Density
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[IEEE802.11ac (HT80)]
(5.2 GHz Band)

ANT3 ANTS
Channel: 42 Channel: 42
 Aghent
Ref 20 dbm sfreen 30 dB Ref 28 dBm sfitten 30 4B
sAvg shug
Log Log 1
12 1% | 1
dB/ dB/
Offst e o R, AR RN Offst | e TN e, sl T B
114 | | 114 + .
d8 B 1 \
— T F— Ww-/_/ T
Phvg Phivg
188 188 |
M $2 wose )

Conrer 5,210 80 GHz Span 140 MHz Center 5.210 0@ GHz Span 148 MHz
sRes BH | MHz VEH 3 MHz Sweep 1 ms (1801 prs) sRes BH 1 MHz VEH 3 MHz Sweep 1 ms (1081 pes)
Channel Power Power Spectral Density Channel Power Power Spectral Density
8.20 dBm /84.0800 MHz -71.05 dBm/Hz 8.26 dBm /B3.6958 MHz -708.97 dBm/Hz

5.3GHz Band)
ANT3 ANTS
Channel: 58 Channel: 58
 Aghent
Ref 20 dbm sfreen 30 dB Ref 28 dBm sfitten 30 4B
*Avg "Hvg
Log Log
12 1% |
db/ dB/ | 1 A}
Offst i ;. ia Difst Joms— ey
114 i 114
db Jl dB / \‘
¢ h

| RO I \\\w._mmm o | ———— | Moo S S
Phvg Fhvg H 1
188 188 |
Mool Wose )
Conrer 5,299 80 GHz Span 140 MHz Center 5.298 0@ GHz Span 148 MHz
sRes BH | MHz VEH 3 MHz Sweep 1 ms (1801 prs) sRes BH 1 MHz sUEH 3 HHz Sweep 1 ms (1081 pes)

Channel Power Power Spectral Density Channel Power Power Spectral Density
8.42 dBm /84.4000 MHz -70.84 dBm/Hz 851 dBm /B3.7388 MHz -78.72 dBm/Hz

TUV SUD Japan Ltd.

Page 47 of 187




Document Number: JPD-TR-20234-0

5.6 GHz Band)

2

Japan

ANT3

Channel: 106

Ref 28 dBm sfteen 30 4B

"Hug
Log

dBy

114 |

im—..-.—-—»-—.—-’/
Phvg
108
Hl 52 -
Center 5538 80 GHz

Offst | G e v e

A -

Span 140 MHz

ANTS5
Channel: 106
& Aglent
Ref 28 dBm sfirten 38 dB
"Aug
Log
10 |
B/ | e i
OFfst v \
114 1 T 1
dB \
5

—

Phvg |

180
o2l
Cenrer 5.538 8@ GHz

I

Span 148 MHz

Coner 5,618 80 GHz

Span 140 MHz

Center 5.618 0@ GHz

sRas BH 1 MHz VEH 3 MH= Sweap 1 ms (1801 pts) sRes BH 1 MHz VEH 3 MMz Sweep 1 ms (1081 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
9.45 dBm /83.7600 MHz -69.78 dBm/Hz 915 dBm /B36018 MHz -708.87 dBm/Hz
Channel: 122 Channel: 122
- Agient
Ref 28 dBm sfAreen 30 dE Ref 28 dBm #feten 30 dB
*Avg sfug
Log Log
12 % | | 1
db/ | pann a8/ | | |
OFfst ™ A& & OFfst P
# | [ . 1 H i H
/ 5 ¥ y
.-r-v-r--‘----“/ \r-——-w-—-\- | il | \\»_-w-
PRvg Phvg |
188 188
K $2 Wl 2|

Span 140 MHz

sfies BH 1 MHz VEH 3 MHz Sweep 1 ms (1801 prs) sRes BW 1 MHz VEH 3 Mi= Swesp 1 me (1021 pes)
Channel Power Power Spectral Density Channel Power Power Spectral Density
9.25 dBm /84.2400 MHz -70.00 dBm/Hz 8.72 dBm /836588 MHz -78.51 dBm/Hz
Channel: 138 Channel: 138
& Agient
Ref 20 4Bm sAeeen 30 dE Ref 28 dbm sfrten 30 dB
sFug *Rug
[ Log
12 1% |
dB/ dB/
Offst | re————y, S Offst | I GRS a
14 | f T i i 114 ] i .
4B | dB 1y L
. ) 4 i
Phvg Phvg |
188 188
HLosal | —_ Al 52| . — ;
Conter 5,698 90 GHz Span 148 MHz Center 5.698 8@ GHz Span 148 MHz
sRes BH 1 MHz VEH 3 MHz Swesp 1 ms (1881 pts) sRes BH 1 MHz VEH 3 MMz Sweep 1 ms (1081 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
8.91 dBm /84.4500 MHz -70.36 dBm/Hz 8.94 dBm /B3.7088 MHz -78.29 dBm/Hz
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4.3 Peak Power Spectral Density
4.3.1 Measurement procedure

[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

- RBW=1 MHz, VBW=3 MHz, Span=25 MHz/50 MHz/100 MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

(1) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, the peak power spectral density shall be reduced by the amount in dB that directional gain of
the antenna exceeds 6dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not exceed
11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(3) For the 5.725-5.85 GHz bands, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.
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4.3.3 DIRECTIONAL ANTENNA GAIN

Tx chains are uncorrelated for power and correlated for PSD due to the device supporting OFDMA in all
MIMO modes. The directional gains are as follows:

. . Uncorrelated Chains | Correlated Chains
Band ANE’B(Sam ANLSB%am Directional Gain Directional Gain
(dBi) (dBi)
5.2 GHz Band -0.5 1.0 0.31 3.29
5.3 GHz Band -0.5 1.0 0.31 3.29
5.6 GHz Band 0.1 1.1 0.63 3.62
Note: 802.11a does not support MIMO.
<Peak Power Spectral Density Limit Calculation>
ANT3 Gain -
Band (dBi) Limit
5.2 GHz Band -0.5 10.5 dBm/MHz
5.3 GHz Band -0.5 10.5 dBm/MHz
5.6 GHz Band 0.1 11.1 dBm/MHz
ANT5 Gain L
Band (dBi) Limit
5.2 GHz Band 1.0 12.0 dBm/MHz
5.3 GHz Band 1.0 12.0 dBm/MHz
5.6 GHz Band 1.1 12.1 dBm/MHz
ANT3+ANTS5 Gain L
Band (dBi) Limit
5.2 GHz Band 3.29 14.29 dBm/MHz
5.3 GHz Band 3.29 14.29 dBm/MHz
5.6 GHz Band 3.62 14.62 dBm/MHz
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434 Measurement result
Date . 22-December-2020
Temperature . 22.8 ['C]
Humidity o 27.9 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
Date . 25-December-2020
Temperature . 214 [C]
Humidity o 29.3 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
ANT3
: Duty Cycle Test
Mode Channel Fr?&l:_'ezr;cy R(za;'%n)g On On+Off X (Dd%'; Result
Time(ms) | Time(ms) (dBm)
36 5180 -1.645 -1.524
40 5200 -1.631 1.344 1.382 0.973 0.121 -1.510
48 5240 -1.206 -1.085
52 5260 -1.560 -1.445
802 11a 56 5280 -1.435 1.342 1.378 0.974 0.115 -1.320
' 64 5320 -1.113 -0.998
100 5500 -0.459 -0.344
116 5580 -0.779 -0.664
120 5700 0751 1.342 1.378 0.974 0.115 0636
144 5720 -0.698 -0.583
ANT5S
: Duty Cycle Test
Mode Channel Fr(zﬁ/ll:_'ezr;cy R(?j%dnlqr;g On On+Off X (Dd%'; Result
Time(ms) | Time(ms) (dBm)
36 5180 -1.571 -1.450
40 5200 -1.429 1.344 1.382 0.973 0.121 -1.308
48 5240 -1.293 -1.172
52 5260 -1.489 -1.374
802.11a 56 5280 -1.285 1.342 1.378 0.974 0.115 -1.170
' 64 5320 -1.046 -0.931
100 5500 -1.018 -0.903
116 5580 -0.550 -0.435
140 5700 0677 1.342 1.378 0.974 0.115 20562
144 5720 -0.591 -0.476

Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF

ANT3+ANT5
Note: 802.11a does not support MIMO.

TUV SUD Japan Ltd. Page 5101 187




Document Number: JPD-TR-20234-0

Japan
ANT3
) Duty Cycle Test
Mode Channel Fr(z&l:_'ezr;cy R(Z%dnljn)g On On+Off X (Dd%'; Result
Time(ms) | Time(ms) (dBm)
36 5180 -1.890 -1.767
40 5200 -1.709 1.258 1.294 0.972 0.123 -1.586
48 5240 -1.442 -1.319
52 5260 -1.935 -1.806
802.11n 56 5280 -1.780 1.258 1.296 0.971 0.129 -1.651
(20MHz) 64 5320 -1.664 -1.535
100 5500 -0.756 -0.627
116 5580 -1.122 -0.993
140 5700 0715 1.256 1.294 0.971 0.129 20586
144 5720 -0.938 -0.809
ANTS
: Duty Cycle Test
Mode Channel Fr?&l:_'ezr;cy R(za;'%n)g On On+Off X (%%'; Result
Time(ms) | Time(ms) (dBm)
36 5180 -1.596 -1.473
40 5200 -1.906 1.258 1.294 0.972 0.123 -1.783
48 5240 -1.850 -1.727
52 5260 -1.797 -1.668
802.11n 56 5280 -1.461 1.258 1.296 0.971 0.129 -1.332
(20MHz) 64 5320 -1.293 -1.164
100 5500 -1.418 -1.289
116 5580 -1.744 -1.615
140 5700 1263 1.256 1.294 0.971 0.129 1134
144 5720 -1.072 -0.943
ANT3+ANTS
Fregquenc Test Result (dBm) Total
Mode Channel q y Test Result
(MHz) ANT3 ANT5 (dBm)
36 5180 -1.767 -1.473 1.392
40 5200 -1.586 -1.783 1.326
58 5240 -1.319 -1.727 1.492
52 5260 -1.806 -1.668 1.274
802.11n 56 5280 -1.651 -1.332 1.522
(20MHz) 64 5320 -1.535 -1.164 1.665
100 5500 -0.627 -1.289 2.065
116 5580 -0.993 -1.615 1.718
140 5700 -0.586 -1.134 2.159
144 5720 -0.809 -0.943 2.135

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF
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ANT3
) Duty Cycle Test
Mode Channel Fr(z&l:_'ezr;cy R(Z%dnljn)g On On+Off X (Dd%'; Result
Time(ms) | Time(ms) (dBm)
38 5190 -4.693 -4.444
16 5230 4249 0.627 0.664 0.944 0.249 ~2.000
54 5270 -4.450 -4.201
802.11n 62 5310 2.363 0.627 0.664 0.944 0249 2114
(40MHz) 102 5510 -3.576 -3.327
110 5550 -3.671 -3.422
134 5670 3,688 0.628 0.665 0.944 0.249 3.439
142 5710 -4.116 -3.867
ANTS
) Duty Cycle Test
Mode Channel Fr?&l:_'ezr;cy R(e(,\ja;rlnr;g On On+Off X (%%'; Result
Time(ms) | Time(ms) (dBm)
38 5190 -4.824 -4.575
16 5230 4648 0.627 0.664 0.944 0.249 2,399
54 5270 -4.488 -4.239
802.11n 62 5310 ~2.204 0.627 0.664 0.944 0249 23.955
(40MHz) 102 5510 -4.267 -4.018
110 5550 -3.761 -3.512
134 5670 T4.646 0.628 0.665 0.944 0.249 4397
142 5710 -3.948 -3.699
ANT3+ANT5
Frequency Test Result (dBm) Total
Mode Channel (MH2) ANT3 ANTS Te?(thRIis)ult
38 5190 -4.444 -4.575 -1.499
46 5230 -4.000 -4,399 -1.185
54 5270 -4.201 -4.,239 -1.210
802.11n 62 5310 -4.114 -3.955 -1.023
(40MHz) 102 5510 -3.327 -4.018 -0.649
110 5550 -3.422 -3.512 -0.457
134 5670 -3.439 -4,397 -0.882
142 5710 -3.867 -3.699 -0.772

Note: X = On time / (On + Off time), DCF=10log (1/x)
Note 2: Test Result = Reading + DCF
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ANT3
: Duty Cycle Test
Mode Channel Fr(z&l:_'ezr;cy R(Z%dnlqn)g On On+Off X (Dd%'; Result
Time(ms) | Time(ms) (dBm)
42 5210 -8.422 0.315 0.352 0.895 0.481 -7.941
802 11ac 58 5290 -8.151 0.316 0.352 0.897 0.474 -7.677
(SOMHZ) 106 5530 -7.008 0.316 0.352 0.897 0.474 -6.534
122 5610 -7.297 0.316 0.352 0.897 0.474 -6.823
138 5690 -7.577 0.316 0.352 0.897 0.474 -7.103
ANTS
: Duty Cycle Test
Mode Channel Fr?&l:_'ezr;cy R(e(,\ja;rlnr;g On On+Off X (Dd%'; Result
Time(ms) | Time(ms) (dBm)
42 5210 -8.306 0.315 0.352 0.895 0.481 -7.825
802.11ac 58 5290 -8.165 0.316 0.352 0.897 0.474 -7.691
(SOMHZ) 106 5530 -7.346 0.316 0.352 0.897 0.474 -6.872
122 5610 -7.868 0.316 0.352 0.897 0.474 -7.394
138 5690 -7.812 0.316 0.352 0.897 0.474 -7.338
ANT3+ANTS5
Frequenc Test Result (dBm) Total
Mode Channel (ﬁ/le) y Test Result
ANT3 ANTS (dBm)
42 5210 -7.941 -7.825 -4.872
58 5290 -7.677 -7.691 -4.674
?gg,'vllﬁ‘zif 106 5530 6534 | -6.872 -3.689
122 5610 -6.823 -7.394 -4.089
138 5690 -7.103 -7.338 -4.209

Note: X = On time / (On + Off time), DCF=10log (1/x)

Note 2: Test Result = Reading + DCF
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4.3.5 Trace data
[IEEE802.11a]
(5.2 GHz Band)
ANT3 ANTS
Channel: 36 Channel: 36
Mkrl 5179 659 GHz Mirl Suiae 5/ GHz
Rat 28 dBm sAxten 28 dB -1.645 dBm Ref 28 dBm sfiven 28 dB -1.571 dEm
*Aug sheg | T
Log Log
1@ 18
a8/ ; B/ g
i e e e i N
dB rd 4B F
{ f \-
,.-/ / | \

Piva Phivg _,..w""f \‘“‘""‘-
100 o 160
Wl §2 Hl §2
53 F3 53 F%

iR AA

i (34
£ Marker £ I Marker
s |5,.179050000 GHz 0 |5.180575008 GHz

-1.645 dBm | =1571 dBm
Cenner 518 000 GHz ) ) - ) "~ Span 25 MHz Center 5150 099 GHz - i . ~ Span 25 MHz
sRas BH 1 MHz SVBH 3 MHz fweap 1 ms (1081 prs) sRes BH 1 MHz VEH 3 MHz Swesp 1 ms (1091 pes)
Channel: 40 Channel: 40
Mkrl 5281 375 GHz Mirl 5261 125 GHz

Ret 28 dBm sArren 28 dB -1.631 dBm Ref 28 dBm sftven 28 dB -1.429 dBm
*Aeg sReg | T
Leg Loy
1@ 1@
a8/ . a8/

Offst Offst 4
11.4 iy 114 W‘“v—-—v_,.m‘\
p /_—’n———"“\-’L“ e 1 u | - :
\ \

i . 5

7
Phvg \’k\ Phg A \"'\
108 | 188

Wl 52 Hl 5%
53 F5) 53 FS
L] AA
Eitk (34
fron | Marker £ I Marker
s |5.201375000 GHz o |5.201125008 GHz
-1631 dBm | -1.429 dBm
Cenver 5.208 808 GHz ) ) - ) ~ Span 25 MHz Span 25 MHz
sfes BH 1 MHz SUBH 3 MHz Sweep 1 ms (1081 prs) VEH 3 MHz Sweap 1 ms (1891 pes)
Channel: 48 Channel: 48
Mrl 5238 725 GHz Mirl 5241 825 GHz
Ret 28 dBm sArren 28 dB -1.286 dBm Ref 28 dBm sfAtten 28 dB -1.293 dBm
*Aeg sReg | T
Log Loy
1@ 1@
a8/ ; 4B/ i
OFFst Offst
o /_,__4.4..,.,.....2 Y Y /__.___,.,__.....—‘.,._L.....H___\
dB \ 48 y \
/ ! \
\
,M"/ \\‘N a | \
Phva Phivg .‘/4’ "'MM
100w 180
Wl 52 Hl 5%
53 F5) 53 FS
L] AA
Eitk (34
fron | Marker £ I Marker
s |5,.238725000 GHz o |5.241825008 GHz
-1.206 dBm | -1.293 dBm
Cenver 5.248 808 GHz ) ) - ) ~ Span 25 MHz Center 5.240 08B GHz - : - " Span 25 MHz
shas BW 1 MHz UBH 3 MHz Swesp 1 ms (1681 pes) sRes BH 1 MHz VEH 3 MHz Sweap 1 ms (1091 pes)
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5.3 GHz Band)
ANT3 ANTS
Channel: 52 Channel: 52
Hkrl 526l 158 GHz Mirl Su2bl 475 GHz
Rat 28 dBm sAxten 28 dB -1.568 dBm Ref 28 dBm sfAtten 28 dB -1.489 dBm
*Aug "Heg | 1
Log Log
1@ 1@
4By ; B/ .
OFFst . Offst
1 ] A ma oan ---»\‘.I J ld ﬁ-ﬂ“——"”
a8 S \ 4B /
f \ 'l;.- . \
Phva \‘N Fhvg J’ \\
100 100 por
Wl S2| Hl 52
53 F35) 53 FS
1] AA
£tk (34
i |Marker £ | Marker
v 5.261150000 GHz 5w |5.261475000 GHz
| -1.568 dBm | | | =1.489 dBm
Cenner 5.260 000 GHz ) - . "~ Span 25 MHz Center 5.268 B8 G - o Span 25 MHz
*Res BH 1 MHz WEH 3 MHz Swaep 1 ms (1681 prs) sRes BRH 1 MHz VEH 3 MHz Sweap 1 ms (1881 pes)
Channel: 56 Channel: 56
Mkl 5,250 875 GHz . ¥ .
Rat 28 dBm sAxten 28 dB -1.435 dBm Ref 28 dBm sftten 20 dB -1.285 dBm
*Avg . *Rug | 1
Log Log
1@ 18
dB/ . a8/ i
o e e s g ot ki

/

114
4B / \ & / \,
¥ '.\
,f”"/ \"\‘\1 74 | \.\‘
Phvg PRva l®
100 100 o

Wl s2| Hl $2
53 FS §3 F3

1] HA
£tk Fx
1o |Marker £ | Marker
smo | 5.280875000 GHz s | 5.280950008 GHz

| -1.435 dBm | f | -1.285 dBm
i SR BE | L 1 e D o A 1 - | e
*Res BH 1 MHz WEH 3 MHz Swaep 1 ms (1681 prs) sRes BN 1 MHz VEH 3 MHz Sweap I ms (1091 pts)
Channel: 64 Channel: 64
Mkrl 5321 250 GHz L3209 309 GHz
Ret 20 dBm sFrten 28 dB =1.113 dBm Ref 28 dBm Atren 20 dB -1.046 dBm
*Avg "Heg | 1
Log Log
18 18
dB/ i dB/ "
f’;‘“ e _,....mﬂﬁ-...r-fgﬂwn.-'-.- S Oifst i g s~ S |
8 Vi \ dB 7 kY
f \
r" \ { | A
Yy,

PRvg /J"" Phivg //'/
100 M\ 160 Py
Wl 52 Hl 5%
53 FS| $3 F5

IR AR
E(f) fk
Frov Marker % Marker
swo | 5.321250000 GHz

| =1.113 dBm

Center 5.32@ 000 GHz ) - - "~ Span 25 MHz Conter 5.320 B T Span 25 MHz
shas BW 1 MHz WUEH 3 MHz Swesp 1 ms (1681 pes) sRes B 1 MHz »UBH 3 MHz Sweap 1 ms (1891 pes)

TUV SUD Japan Ltd. Page 5601 187




Document Number: JPD-TR-20234-0
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[IEEE802.11n (HT20)]
(5.2 GHz Band)
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5.3 GHz Band)

2

Japan
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2
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5.6 GHz Band)
ANT3 ANTS5
Channel: 100 Channel: 100
Mkrl 5581 575 GHz Hirl S.438 575 GHz
Ret 20 dBm sFteen 20 dB -0.756 dBm Ref 28 dBm Atren 20 dB -1.418 dBm
*Avg "vg | - -
Log Log
18 18
dB/ 1 dB/ "
o e D o
db fd \ dB / .
\ / \
\ J | |1
Phva b - Fhvg “."‘ \“\~
180 ™ 186
Wl 52| Hl 52
53 FS 53 FS
1] AA
£tk (34
Fiun | Marker géui Marker
smo | 5.501575000 GHz swo|5.498575008 GHz
| -8.756 dBm | =1.418 dBm
Center 5,500 008 GHz “Span 25 MHz Conter 5.508 8 - S Span 25 MHz.
sRas BH 1 MHz SVBH 3 MHz Swaep 1 ms (1681 prs) sRes BH 1 MHz sUBH 3 MHz Sweap 1 ms (1801 prs)_

Channel: 116

Channel: 116

Mkrl 5589 GHz

Ref 28 dBm sFteen 20 dB -1.122 dBm Ref 28 4Bm Atren 20 dB
*Avg *Rug | 1
Log Log
18 18
dB/ 1 dB/ i
OFfst - OFfst
]1; s = P o Y 114 ,_,_,_....u-———-'m*—a'-‘——._,,,,\
db 4B £
/ / %
// \ J . “\‘
Phvg \\“—\s Phva w.d‘"’/
100 P 100 "
Wl S2| Hl s2
53 F§) §3 F3
1] HA
£tk Fx
o |Marker £ | Marker
swo | 5.580750000 GHz swa|'5.580950008 GHz
| -1.122 dBm | -1.744 dBm
Center 5,560 008 GHz “Span 25 MHz Center 5.590 089 Gz - - Span 25 MHz.
#Ras BH 1 MHz oVEH 3 MHz fweap 1 ms (1081 prs) sRes BH 1 MHz *VEH 3 MHz Sweap 1 ms (1891 pes)_
Channel: 140 Channel: 140
Hrl 5,700 825 GHz 1 358 GHz
Ref 20 dbm sFteen 28 dB =8.715 dBm Ref 28 dBm Atren 20 dB -1.263 dBm
*Avg "Heg | 1
Log Log
18 18
dB/ 1 dB/
OFfse R OFfst
AT T L by
114 s e 11.4 e
dB /'ﬂ‘ db #
X
Phva Fhvg 'f""j \N‘N
160 “ 188
Wl 52 Hl 5%
53 FS| $3 F5
IR AR
E(f) fk
fron | Marker £ I Marker
swo | 5.700825000 GHz swo |5.701350008 GHz
| -8.715 dBm | -1.263 dBm

Center 5.708 000 GHz
*Res BH 1 MHz

Span 25 MHz
Sweap 1 ms (1801 pes)

Center 5.708
sRes BRH 1 MHz

“Span 25 MHz

oUBH 3 MHz Sweep 1 ms (1681 prs) oUBH 3 MHz

TUV SUD Japan Ltd.

Page 61 of 187




Document Number: JPD-TR-20234-0

ANT3
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Channel: 144

Mkrl 5721 225 GHz

*Aiten 20 dB -0.938 dBm

dB/ L

OFfst ey o

114 rna—r-whbv g

dB Fd \
/

s Lo o™

100 |
W 2
53 F§|
.!'IP'I
£ Marker
s |5.72122500@ GHz

-0.938 dBm

Center 5.720 000 GHz
*Res BH 1 MHz

“Span 25 MHz

oEH 3 MHz Sweep I ms (1681 prs)

Channel: 144

FAtren 28 dB

E(f)
FTun Harker

s (5.718708008 GHz
| =1.872 dBm

Center 5.720 088 Gz

sRes B 1 MHz oUBH 3 MHz

Hirl Su718 /0w GHz
=1.072 dBm

Span 25 MHz
Sweap 1 ms (1801 prs)

TUV SUD Japan Ltd.

Page 62 of 187




Document Number: JPD-TR-20234-0

2

Japan

[IEEE802.11n (HT40)]
(5.2 GHz Band)
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Japan
(5.3 GHz Band)
ANT3 ANTS
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(5.6 GHz Band)

2

Japan
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Japan

[IEEE802.11ac (HT80)]
(5.2 GHz Band)
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|' 1 - . ".

|
| |
PAve | l\ Phvg |
100 \ 100 j
Wl S2| W oSz
§3 Fs| 53 F5 Y
A A AA| ‘rJ X
Biiy | e lﬁ"
;;ujn Marker L ;t;ujn Marker Y
swo |'5.606500000 GHz s |'5.602600000 GHz
| =7.297 dBm | | =7.868 dBm
Cermer 5618 8 GHz . - . ) B "~ Span 188 MHz Center 5,618 @ - “Span 189 MHz
sRaz BH 1 MHz SVEH 3 MMz Swaep 1 ms (10@1 pesh sRas BH 1 MHz sUEH 3 MHz Swesp | ms (1091 prs)
Channel: 138 Channel: 138
Mkrl 5595 @ GHz Merl 5685 8 GHz
Ref 28 dBm sRitten 28 dB =7.577 dBm Ref 20 dBm Areen 20 dB =7.812 dBm
*Avg *Avg I
Log Log
e | 1@
4B/ dB/
OFfFst | : OFfse |
114 114 i
% | MMMM( e s 4 L _MWM“‘: ""'\Ilr.-f"'"""w-v-nm‘
|I.' |I { 1
' |
PAvg | Fhvg . 5
100 168 ¥,
N 2| Hl 52|
53 F3 / $3 FS
ARl ARl ¥. \.
ety | iz
fro Marker E: Marker
s |'5,.695000000 GHz s |'5.685000000 GHz
| =1.577 dBm . | =7.812 dBm
Center 5.698 B GHz . - . ' - "~ Span 108 MHz Center 5.698 @ GHz . - “Span 108 MHz

wRaz BH 1 MHz oUEH 3 MHz Swoep 1 ms (1081 prs) sRes BH 1 MHz sUEH % MMz Swesp 1 ms (1091 pre)
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4.4 Radiated Emissions (Restricted Bands of Operation)
4.4.1 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]
Test was applied by following conditions.
Test method :  ANSI C63.10
Frequency range : 9kHzto40 GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x(H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H) 1.5 m (above 1 GHz)
Antenna distance : 3m
Test receiver setting Below 1 GHz
- Detector : Quasi-peak
- Bandwidth © 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average : RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging(300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn
Antenna ). The antenna is positioned both the horizontal and vertical planes of polarization and height
is varied 1m to 4m and stopped at height producing the maximum emission. As for the Loop antenna,
it is positioned with its plane vertical, and the center of the Loop antenna is 1m above the ground
plane.
The EUT is Placed on a turntable, which is 0.8m (below 1 GHz) and 1.5m (above 1 GHz) above ground
plane. The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level. The test results represent the worst case emission for each emission with manipulating the EUT,
support equipment, interconnecting cables and varying the mode of operation. Sufficient time for the
EUT, support equipment, and test equipment are allowed in order for them to warm up to their normal
operating condition.

The EUT was set to operate with following conditions.

- 5.2 GHz Band, 5.3 GHz Band, 5.6 GHz Band

The test mode of EUT is as follows.

- Tx mode, Rx mode

- Test configuration

Testroom : Measurementroom

Spectrumanalyzer /

Antenna ; Preamplifier Receiver
Cable system :
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Duty cycle result

On On+Off Duty Cycle DCF
Mode Band Time(ms) Time(ms) (%) (dB)

W52 1.344 1.382 97.25 0.121

802.11a W53 1.342 1.378 97.39 0.115

W56 1.342 1.378 97.39 0.115

Sop11 W52 1.258 1.294 97.22 0.123

~Lin W53 1.258 1.296 97.07 0.129
(20MHz)

W56 1.256 1.294 97.06 0.129

Sop11 W52 0.627 0.664 94.43 0.249

~Lin W53 0.627 0.664 94.43 0.249
(40MHz)

W56 0.628 0.665 94.44 0.249

Sop11 W52 0.315 0.352 89.52 0.481

-1-1ac W53 0.316 0.352 89.66 0.474
(80MHz)

W56 0.316 0.352 89.66 0.474

Note: DCF = 10log(1/x)

4.4.2 Calculation method

[150 kHz to 25 GHz]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:

Detector: Peak

Limit @ 5147.0 MHz: 74.0 dBuV/m (Peak Limit)

S.A Reading = 40.9 dBuV Cable system loss = 16.4 dB
Result = 40.9 + 16.4 = 57.3 dBuV/m

Margin = 74.0 - 57.3 = 16.7 dB
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4.4.3 Limit

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725 GHz
band shall not exceed an EIRP of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an EIRP of -17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -27
dBm/MHz.

Frequency Field strength Distance
[MHz] [uVv/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition modulation.

4.4.4 Transmission mode

Modulation Type Mode
Simultaneous transmission
IEEE802.11a (ANT3 + ANTS)

IEEE802.11n (HT20)
IEEE802.11n (HT40)
IEEE802.11ac (VHT80)

MIMO
(ANT3 + ANTS)
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4.4.5 Test data

Date . 23-December-2020

Temperature : 214 [C]

Humidity : 69.5 [%] Test engineer

Test place :  3m Semi-anechoic chamber Tadahiro Seino

4.45.1 Restricted Bandedge

[IEEE802.1143]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
3% Agilent 3% Agilent
Mkr2 5.129 4 GHz Mkr2 5.145 4 GHz
Ref 117 dBpY #Atten 10 dB 66.91 dBpY  Ref 117 dBpV #Atten 10 dB 49.316 dBpY
#Peak #hvg
Log Laog
10 f‘/ V‘\ 10
&/ [ L] ey N
Offst Offst
111 r"f *\ 11.2 'l %
dB L] W e / |
ol " ot B bl -t f l’\
74.8 54.0 56 =
dBpY dBpY
LgAv PRug
300
vl s2 HL 52
Start 5000 @ GHz Stop 5.200 @ GHz  Start 5008 8 GHz Stop 5.208 8 GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 108 ms (1081 pts)  #Res BH 1 MHz #VBH 3 MHz #Sweep 100 ms (1061 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type # Axig Amplitude
1 6] Freg E.150 A GHz £9.96 dBpl 1 (6] Frag E.150 @ GHz 49.14 dBpl
2 (4] Freg 5.129 4 GHz £8.91 dBpl 2 (6] Freg 5.145 4 GHz 49,32 dBpl
Vertical
Peak Average
3% Agilent 3% Agilent
Mkr2 5.167 2 GHz Mkr2 5.143 § Gz
Ref 117 dBpY #Atten 10 dB 60.58 dBpY  Ref 117 dBpV #Atten 16 dB 48.811 dBpY
#Peak vy
Log Laog
16 2 16
4B/ [T | &y A0
Dffst j \ Offst |'V v \I
111 i " 11.2 J lL
dB . / " dB
0l 2 C ol N
740 540 ) f }
dBpY dBpY
Lofv Phvg
308
¥ g2 W1 82
Start 5,060 0 GHz Stop 5,200 @ GHz  Start 5000 © GHz Stop 5.200 8 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 &3] Freg 5.158 B GHz £8.89 dBpl 1 [65] Frag 5.150 @ GHz 48.72 dBpl
2 [¥H) Freq E.167 2 GHz 66,88 dBul 2 1y Frag 5.143 & GHz 48.81 dBpl
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[[EEE802.113]

5.3 GHz Band, Channel High

Horizontal
Peak Average
3% Agilent 3% Agilent
Mkr2 5.364 1§ GHz Mkr2 5.368 34 GHz
Ref 117 dBpY #Atten 10 dB 60.55 dBpY  Ref 117 dBpY #Atten 16 dB 48.763 dBpY
#Peak #hug
Log Laog
19 ARS 18
da/ / | dB/ AN
Offst Offst
10.8 "/ 1 10.9 J[ 1\‘
& [ |- & /
%, et “ 2, b 1
- - & &
dBpY dBpY
Lgfv Phvg
308
¥ g2 W1 82
Start 5,300 00 GHz Stop 5,460 88 GHz  Start 5,300 99 GHz Stop 5,460 08 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.350 08 GHz 59.39 dBpl 1 [eb} Frag 5.358 88 GHz 48.75 dBul
2 [¥H) Freq 5.364 18 GHz BB.55 dBpl 2 1y Frag £.360 34 GHz 48.76 dBpl
Vertical
Peak Average
3% Agilent 3% Agilent
Mkr2 5.383 22 GHz Mkr2 5.362 42 GHz
Ref 117 dBpY #Atten 10 dB 61.49 dBpY  Ref 117 dBpY #Atten 16 dB 48.449 dBpY
#Peak vy
Log Log
10 FAWLL 16
dB/ AR dB/ ARy
Dffst Offst
e |/ \ e | [T
& [ ) & / |
oW Yot $ rtlien ptbeicn [ 7 ' )
74.8 540 I > 5
dBpY dBpv
LgAv PAva
308
vl s2 W1 82
Start 5.30@ 00 GHz Stop 5.468 B0 GHz  Start 5.300 60 GHz Stop 5,460 08 GHz
#Res BH 1 MHz #UBH 3 MHz #5ween 108 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 <5} Freg £.350 85 GHz 59.11 dBpll 1 [eb} Frag 5.358 88 GHz 48.45 dBul
2 [+ Freq 5.383 22 GHz 61.48 dByl 2 1y Frag 5.362 42 GHz 48.45 dBpl
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[[EEE802.113]

5.6 GHz Band, Channel Low
Horizontal
Peak

3% Agilent

Average
3% Agilent

Mkrz 5.437 523 GHz

Mkr2 5.444 873 GHz

Ref 117 dBpY #Atten 10 dB 60.56 dBpY  Ref 117 dBpV #Atten 16 dB 49.001 dBpY
#Peak #Rug
Log Laog
18 PV 19
da/ | dB/ Y
Dffst \,\ Offst \
11.2 Y 113 \\
dB " / ! dB
ol S et ol DI / |
740 540 r : .
dBpY dBpY
Lgfv Phvg
308
¥ g2 W1 82
Start 5,359 000 GHz Stop 5.525 600 GHz  Start 5,350 060 GHz Stop 5,525 068 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.458 608 GHz 59.94 dBpl 1 [eb} Frag 5,456 B8A GHz 48.88 dByl
2 [¥H) Freq £.437 523 GHz BB.86 dBpl 2 1y Frag 5.444 873 GHz 49,688 dBpl
Vertical
Peak Average

3% Agilent

Mkrz 5.441 898 GHz

3% Agilent

Mkr2 5.444 348 GHz

Ref 117 dBpY #fitten 10 dB 6102 dBpY  Ref 117 dBpY #Atten 16 dB 48.649 dBpY
#Peak #Huy
Log Log
18 JuyAYS) 18
dB/ dB/ JATAYA)
Offst | Offst o
1.2 / i’ 1.3
dB . / ) 4B |
S I P T ) 2 / S D) / N
780 548 3 i
dBpY dBpY
LgAv PAva
306
V1 52 WL 52
Start 5,359 @98 GHz Stop 5.525 BB@ GHz  Start 5,390 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz #UBH 3 MHz #Sneep 168 ms (1981 pts)  #Res BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 [&H] Frag E.46@ BAB GHz £9.03 dBpl 1 L Freg 5.466 B8A GHz 48.73 dBul)
2 V] Freg 5.441 898 GHz 61.82 dBul 2 V] Freg 5.444 348 GHz 48.85 dBpl
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[IEEE802.11n (HT20)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
3% Agilent 3% Agilent
Mkr2 5.682 8§ GHz Mkr2 5.145 4 GHz
Ref 117 dBpY #Atten 10 dB 60.58 dBpY  Ref 117 dBpV #Atten 16 dB 49.982 dBpY
#Peak #Hug
Log Laog
19 i ™ | 1
da/ oo | ey R
Dffst Offst
111 u/ \ 11.2 ;’f \{
dB . ! Ve
0l . 2 e Moo \
740 540 Yy
dBpY dBpY
Lgfv Phvg
308
¥ g2 W1 82
Start 5,060 0 GHz Stop 5,200 @ GHz  Start 5000 © GHz Stop 5.200 8 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.158 8 GHz 68,46 dBpl 1 [eb} Frag 5.158 8 GHz 49.83 dByl
2 [¥H) Freq E.B82 § GHz 66,88 dBul 2 1y Frag 5.145 4 GHz 49,88 dBpl
Vertical
Peak Average
3% Agilent 3% Agilent
Mkr2 5.146 § GHz Mkr2 5.145 6 GHz
Ref 117 dBpY #Atten 10 dB 66.65 dBpY  Ref 117 dBpY #Atten 16 dB 48.768 dBpY
#Peak #hug
Log Laog
10 16
dB/ [ a8/
Dffst Offst
111 ,Jlf \ 11.2 f' \
& 2 M| dB Py
ol AR -~ S ol / L
74.8 540 Y
dBpY dBpv
LgAv PAva
308
vl s2 W1 82
Start 5.008 @ GHz Stop 5.200 @ GHz  Start 5.600 6 GHz Stop 5.200 8 GHz
#Res BH 1 MHz #UBH 3 MHz #5ween 108 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 <5} Freg £.158 8 GHz 58.92 dBpll 1 [eb} Frag 5.158 8 GHz 48.69 dByl
2 [+ Freq 5.14E § BHz BH.E5 dBul 2 1y Frag 5.145 B GHz 48,77 dBpl
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[IEEE802.11n (HT20)]

5.3 GHz Band, Channel High

Horizontal
Peak Average
3% Agilent 3% Agilent
Mkr2 5.366 26 GHz Mkr2 5.361 38 GHz
Ref 117 dBpY #Atten 10 dB 61.28 dBpY  Ref 117 dBpY #Atten 16 dB 48.829 dBpY
#Peak vy
Log Laog
19 S 18
& |/ \ dB/ N
Offst Jj' Offst ] \I
10.8 i 5 10.9 /
dB i 1 . dB
%, S s s -* 2, 1
. . & [+
dBpY dBpY
Lgfv Phvg
308
¥ g2 W1 82
Start 5,300 00 GHz Stop 5,460 88 GHz  Start 5,300 99 GHz Stop 5,460 08 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 oy Freq 5.358 B8 GHz 59.73 dBpl 1 [e}] Freq 5.350 80 GHz 48.77 dBul
2 [¥H) Freq 5.366 26 GHz £1.28 dBpll 2 1y Frag £.361 34 GHz 48.83 dBpl
Vertical
Peak Average
3% Agilent 3% Agilent
Mkr2 5.391 54 GHz Mkr2 5.362 42 GHz
Ref 117 dBpY #Atten 10 dB 66.34 dBpY  Ref 117 dBpY #Atten 16 dB 48.459 dBpY
#Peak vy
Log . Laog
10 16
dB/ A dB/
Offst ,f \ Offst
16.8 1 § 10.9
B | . & / i
ok e efnon g ol | \ s
74.8 540 r >
dBpY dBpv
LgAv PAva
308
vl s2 W1 82
Start 5.30@ 00 GHz Stop 5.468 B0 GHz  Start 5.300 60 GHz Stop 5,460 08 GHz
#Res BH 1 MHz #UBH 3 MHz #5ween 108 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 <5} Freg 5.358 B0 GHz 59.55 dBpll 1 [eb} Frag 5.358 88 GHz 48.42 dBul
2 [+ Freq 5.391 54 BHz 66,34 dBpl 2 1y Frag 5.362 42 GHz 48.46 dBpl
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[IEEE802.11n (HT20)]

5.6 GHz Band, Channel Low
Horizontal
Peak

3% Agilent

Average
3% Agilent

Mkrz 5.390 273 GHz

Mkr2 5.453 448 GHz

Ref 117 dBpV *fitten 10 dB 6135 dBl  Ref 117 dBwd sfitten 10 dB 48,307 dBpY
#Peak #Hug
Log Log
18 el 18
a8/ | a8/
Offst OfFst
1.2 / \‘. 113 / lﬂ
B . 7 | &8
2 : ! =10, \
dBwY dBwY
LaAv PAva
300
W ose W52

Start 2,359 806 CHz

Stop 5,525 009 GHz

Start 5,350 000 CHz

Stop 5.525 000 GHz

#Res BH 1 MHz #WEH 3 MHz #ween 108 ms (1001 pts)  #Res BW 1 MHz #VBH 3 MHz #3neen 108 ms (1001 nts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 &3] Freg 5.460 BAA GHz S9.61 dBpl 1 [65] Frag C.468 @88 GHz 48.78 dBpl
2 (V] Freg £.308 273 GHz £1.35 ¢Bul 2 V] Freg 5.453 443 GHz 48.91 depl
Vertical
Peak Average

3% Agilent

Mkrz 5.413 198 GHz

3% Agilent

Mkr2 5.443 648 GHz

Ref 117 dBpY #fitten 10 dB 6160 dBpY  Ref 117 dBpY #Atten 16 dB 48.846 dBpY
tPeak Ay
Log Log
18 i 18
dB/ dB/ [N
Offst \ Offst
1.2 i i 1.3
dB . / oo |
0l - 2 & ’ e Dl /
748 546 5
dBpY dBpY
LgAv PAva
306
V1 52 WL 52
Start 5,359 @98 GHz Stop 5.525 BB@ GHz  Start 5,390 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz #UBH 3 MHz #Sneep 168 ms (1981 pts)  #Res BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 [&H] Frag E.46@ BAB GHz £9.37 dBpl 1 L Freg 5.466 B8A GHz 48.69 dBul)
2 V] Freg 5.413 198 GHz 61.60 dBul 2 V] Freg 5.443 643 GHz 48.85 dBpl
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[IEEES02.11n (HT40)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
3% Agilent 3% Agilent
Mkr2 5.136 © GHz Mkr2 5.145 2 GHz
Ref 117 dBpY #Atten 10 dB 61.56 dBpY  Ref 117 dBpY #Atten 16 dB 49.905 dBpY
#Peak vy
Log Laog
19 e 10
dB/ / dB/
Dffst Offst
i L -
1
ol N AN ol /
740 540 -5
dBpY dBpY
Lgfv Phvg
308
¥ g2 W1 82
Start 5,060 0 GHz Stop 5,200 @ GHz  Start 5000 © GHz Stop 5.200 8 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.158 @ GHz £8.39 dbpl 1 [eb} Frag 5.158 8 GHz 49.88 dByl
2 [¥H) Freq 5.136 6 GHz B1.56 dBull 2 1y Frag 5.145 2 GHz 49,688 dBpl
Vertical
Peak Average
3% Agilent 3% Agilent
Mkr2 5.895 6 GHz Mkr2 5.144 ® GHz
Ref 117 dBpY #Atten 10 dB 61.55 dBpY  Ref 117 dBpY #Atten 16 dB 48.933 dBpY
#Peak #hug
Log Laog
10 16
dB/ M By -~
Offst Offst !
111 I 1.3 ff\ \,
dB dB
1
D| & ? O .j D| /
74.8 540 )
dBpY dBpv
LgAv PAva
308
vl s2 W1 82
Start 5.008 @ GHz Stop 5.200 @ GHz  Start 5.600 6 GHz Stop 5.200 8 GHz
#Res BH 1 MHz #UBH 3 MHz #5ween 108 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 <5} Freg £.158 8 GHz 59.85 dBpll 1 [eb} Frag 5.158 8 GHz 48.97 dByl
2 [+ Freq 5.895 B BHz B1.55 dBull 2 1y Frag 5.144 @ GHz 48.93 dBpl
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[IEEES02.11n (HT40)]

5.3 GHz Band, Channel High

Horizontal
Peak

3% Agilent

Average
3% Agilent

Mkr2 5.382 26 GHz

Mkr2 5.353 62 GHz

Ref 117 dBpY #Atten 10 dB 60.81 dBpY  Ref 117 dBpY #Atten 16 dB 48.978 dBpY
#Peak vy
Log Laog
10 AT, 18
@&y |V | 8/ /]
Offst Offst '
== -
1
ol Mt e 2 bssebtimsendand Dl
740 540 oo
dBpY dBpY
Lgfv Phvg
308
¥ g2 W1 82
Start 5,300 00 GHz Stop 5,460 88 GHz  Start 5,300 99 GHz Stop 5,460 08 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.350 08 GHz £8.17 dBpl 1 [eb} Frag 5.358 88 GHz 48.92 dByl
2 [¥H) Freq 5.382 26 GHz 68,81 dBpl 2 1y Frag £.353 B2 GHz 48.9% dBpl
Vertical
Peak Average

3% Agilent

Mkr2 5.364 58 GHz

3% Agilent

Mkr2 5.350 42 GHz

Ref 117 dBpY #fitten 10 dB 66.74 dBpY  Ref 117 dBpY #Atten 16 dB 48.667 dBpY
#Peak #Hug
Log Log
18 e, 18
Y a5/
Offst Dffst
105 “. 11 .
& . & \
ol Qv . ol
740 546 z
dBpY dBpY
LgAv PAva
306
V1 52 WL 52
Start 5.36@ @9 GHz Stop 5.460 B8 GHz  Start 5,300 09 GHz Stop 5.460 €0 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 168 ms (1001 pts)  sRes BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 [&H] Frag 5.3560 AR BHz 59.11 dBpl 1 L Freg 5.358 8@ GHz 48.66 dBul)
2 V] Freg 5.364 58 GHz 68.74 dBul 2 V] Freg 5.3508 42 GHz 48.67 dBpll

TUV SUD Japan Ltd.

Page 79 of 187




Document Number: JPD-TR-20234-0

[IEEES02.11n (HT40)]

5.6 GHz Band, Channel Low

Horizontal
Peak

3% Agilent

Average
3% Agilent

Mkrz 5.450 298 GHz

Mkr2 5.452 748 GHz

Ref 117 dBpY #Atten 10 dB 60.76 dBpY  Ref 117 dBpV #Atten 16 dB 49.353 dBpY
#Peak #Rug
Log Laog
19 T M g
dB/ dB/ e
Dffst Offst ]
o i Lt
2——y
?L@ T : EL@ 5% :
o o [ —
dBpY dBpY
Lgfv Phvg
308
¥ g2 W1 82
Start 5,359 000 GHz Stop 5.525 600 GHz  Start 5,350 060 GHz Stop 5,525 068 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.458 608 GHz 58.63 dBpl 1 [eb} Frag 5,456 B8A GHz 49.19 dByl
2 [¥H) Freq C.458 298 GHz BB.76 dBpll 2 1y Frag 5.452 74% GHz 49,35 dBpl
Vertical
Peak Average

3% Agilent

Mkrz 5.444 173 GHz

3% Agilent

Mkr2 5.456 538 GHz

Ref 117 dBpY #fitten 10 dB 61.19 dBpY  Ref 117 dBpY #Atten 16 dB 49.006 dBpY
tPeak g
Log Log
10 - 18
a5/ [ M.
Offst Offst
1.3 11.5 7
& ) & |
] . AN Dl
740 54.0 &
dBpY dBpY
LgAv PAva
306
V1 52 WL 52
Start 5,359 @98 GHz Stop 5.525 BB@ GHz  Start 5,390 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz #UBH 3 MHz #Sneep 168 ms (1981 pts)  #Res BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 [&H] Frag E.46@ BAR GHz 59.A9 dBpl 1 L Freg 5.466 B8A GHz 48.98 dBul
2 V] Freg 5.444 173 GHz 61.19 dBul 2 V] Freg 5.456 588 GHz 49.61 depl
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[IEEE802.11ac (VHT80)]

5.2 GHz Band, Channel Low

Horizontal
Peak Average
3% Agilent 3% Agilent
Mkr2 5.126 4 GHz Mkr2 5.146 2 GHz
Ref 117 dBpY #Atten 10 dB 61.46 dBpY  Ref 117 dBpV #Atten 16 dB 50.585 dBpY
#Peak vy
Log Laog
16 16
4B/ fy dB/
Offst Offst
11 /{ 11.5 ’Jﬁ
dB . / dB
ol . MQ»M»-JF ol )
740 540 L2+ I
dBpY dBpY
Lghv PAvg
308
¥ g2 W1 82
Start 5,060 0 GHz Stop 5,200 @ GHz  Start 5000 © GHz Stop 5.200 8 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.158 @ GHz £8.14 dBpl 1 [eb} Frag 5.158 8 GHz 58.29 dByl
2 [¥H) Freq E.126 4 GHz 61,48 dBull 2 1y Frag 5.146 2 GHz CA.58 dBpl
Vertical
Peak Average
3% Agilent 3% Agilent
Mkr2 5.145 8§ GHz Mkr2 5.145 6 GHz
Ref 117 dBpY #Atten 10 dB 66.65 dBpY  Ref 117 dBpY #Atten 16 dB 49.966 dBpY
#Peak vy
Log Laog
10 16
dB/ " dBY
Offst i Y 0ffst
11 / 115 [I'\
dB ) / dB
0l 88k ol /
74.8 540 Yy
dBpY dBpv
LgAv PAva
308
vl s2 W1 82
Start 5.008 @ GHz Stop 5.200 @ GHz  Start 5.600 6 GHz Stop 5.200 8 GHz
#Res BH 1 MHz #UBH 3 MHz #5ween 108 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 <5} Freg £.158 8 GHz 59.72 dBpll 1 [eb} Frag 5.158 8 GHz 49.83 dBul
2 [+ Freq 5.145 § BHz BH.E5 dBul 2 1y Frag 5.145 B GHz 49,86 dBpl
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[IEEE802.11ac (VHT80)]

5.3 GHz Band, Channel High

Horizontal
Peak

3% Agilent

Average
3% Agilent

Mkr2 5.353 94 GHz

Mkr2 5.357 78 GHz

Ref 117 dBpY #Atten 10 dB 61.50 dBpY  Ref 117 dBpV #Atten 16 dB 49.924 dBpY
#Peak vy
Log Laog
16 Y 16
a8/ W 8/
Offst Offst
i F
12
ol M%m. ol L o
740 540 S~
dBpY dBpY e
Lgfv Phvg
308
¥ g2 W1 82
Start 5,300 00 GHz Stop 5,460 88 GHz  Start 5,300 99 GHz Stop 5,460 08 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.350 88 GHz £8.42 dBpl 1 [eb} Frag 5.358 88 GHz 49.48 dByl
2 [¥H) Freq 5.353 94 GHz £1.88 dByl 2 1y Frag 5.357 78 GHz 49,92 dBpl
Vertical
Peak Average

3% Agilent

Mkr2 5.360 58 GHz

3% Agilent

Mkr2 5.364 18 GHz

Ref 117 dBpY #fitten 10 dB 60.58 dBpY  Ref 117 dBpY #Atten 16 dB 49.066 dBpY
tPeak Ay
Log Log
18 18
dB/ MW,W‘“W\ dB/
Offst Offst
18.8 \w 1.3 -
B P a8 |
ol Lot s ol
740 54.0 &
dBpY dBpY
LgAv PAva
306
V1 52 WL 52
Start 5.36@ @9 GHz Stop 5.460 B8 GHz  Start 5,300 09 GHz Stop 5.460 €0 GHz
#Res BH 1 MHz #UBH 3 MHz #Sneep 168 ms (1981 pts)  #Res BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 [&H] Frag 5.350 AR BHz 59.87 dBpl 1 L Freg 5.358 8@ GHz 49.16 dBul)
2 V] Freg 5.360 58 GHz 60.88 dBul 2 V] Freg 5.364 18 GHz 49.67 depl
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[IEEE802.11ac (VHT80)]

5.6 GHz Band, Channel Low

Horizontal
Peak

3% Agilent

Average
3% Agilent

Mkrz 5.454 498 GHz

Mkr2 5.459 848 GHz

Ref 117 dBpY #fitten 10 dB 62.31 dBpY  Ref 117 dBpY #Atten 16 dB 50.999 dBpY
#Peak vy
Log Log
18 18
dB/ [ a8/
Offst Dffst
i / S —
ol " o l;(ikwww ol
748 548 = —
dBuv dBpY
LgAy Phvg
306
V1 52 WL 52
Start 2,359 806 CHz Stop 5,525 €00 GHz  Start 5,350 990 GHz Stop 5.525 000 GHz
#Res BH 1 MHz #WEH 3 MHz #Sneep 100 ms (1981 pts)  #Res BW 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 &3] Freg 5.468 BAA GHz 68.87 dBpl 1 [65] Frag .468 @88 GHz 58.98 dBpl
2 (V] Freg E.454 498 GHz £2.31 dBpll 2 1y Frag 5.459 @48 GHz 58,99 dBpl
Vertical
Peak Average

3% Agilent

Mkrz 5.453 623 GHz

3% Agilent

Mkr2 5.446 973 GHz

Ref 117 dBpY #fitten 10 dB 61.04 dBpY  Ref 117 dBpY #Atten 16 dB 49.526 dBpY
#Peak #Huy
Log Log
18 18
&/ e Ty | sy
Offst Dffst
113 [ 113 r\v/ v/
& ) P & l
o Bt ] .
748 548 ORI
dBpY dBpY
LgAv PAva
306
V1 52 WL 52
Start 5,359 @98 GHz Stop 5.525 BB@ GHz  Start 5,390 000 GHz Stop 5.525 000 GHz
#Res BH 1 MHz #UBH 3 MHz #Sneep 168 ms (1981 pts)  #Res BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 [&H] Frag E.46@ BAB GHz 59.53 dBpl 1 L Freg 5.466 B8A GHz 49.45 dBl)
2 V] Freg 5.453 623 GHz 61.84 dBul 2 V] Freg 5,446 973 GHz 49.53 dBpl
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4.4.5.2 Non-Restricted Bandedge
[IEEE802.114a]

5.6 GHz Band, Channel High (140)

Peak
Horizontal Vertical
3% Agilent 3% Agilent
Mkr2 5.748 37 GHz Mkr2 5.809 57 GHz
Ref 117 dBpY #Atten 10 dB 61.12 dBpY  Ref 117 dBpY #Atten 16 dB 651.54 dBpY
#Peak #Peak
Log Laog
19 AR 19 Vs
4B/ | 4B/ A
Dffst Offst
11.7 / \\\ 11.7 ,f \\w‘
dB i b dB , .
ol ,,....r/ 4+ 3, e ol w-«/ [s) 4 »
68.2 68.2
dBpY dBpY
LaAv Loy
¥ g2 ¥ g2
Start 5.675 00 GHz Stop 5.825 8@ GHz  Start 5,675 99 GHz Stop 5.825 08 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 &3] Freg 5.725 B8 GHz 59.59 dBpl 1 [65] Frag 5.725 88 GHz 59.35 dBpl
2 [¥H) Freq 5.748 37 GHz £1.12 dBpll 2 1y Frag £.869 57 GHz E1.84 dBpl
5.6 GHz Band, Channel High (144)
Peak
Horizontal Vertical
3% Agilent 3% Agilent
Mkr2 5.896 45 GHz Mkr2 5.918 56 GHz
Ref 117 dBpY #Atten 10 dB 62.16 dBpY  Ref 117 dBpY #Atten 16 dB 61.64 dBpY
#Peak #Peak
Log Log
10 [\I 16
B/ [ 4B/ I
Offst Dffst
11.7 Ir,rlf H 11.7 Jf) \!
dB dB 1
bl .’ ‘\. e . a3, ol / \,,.. . L. 2 " rdeve]
68.2 68.2
dBpY dBpv
Lghv LgAv
vl s2 ¥ g2
Start 5.658 69 GHz Stop 6.008 80 GHz  Start 5.650 60 GHz Stop 6,000 08 GHz
#Res BH 1 MHz #UBH 3 MHz #5ween 108 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 6] Freg E.850 BA GHz EA.17 dBpl 1 1y Frag 5.850 88 GHz 59.42 dBpl
2 [+ Freq 5.896 45 GHz 62,16 dBull 2 1y Frag £.018 5@ GHz EL.64 dBpl
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[IEEE802.11n (HT20)]

5.6GHz Band, Channel High (140)

Peak
Horizontal Vertical
3% Agilent 3% Agilent
Mkr2 5.736 97 GHz Mkr2 5.737 57 GHz
Ref 117 dBpY #Atten 10 dB 62.15 dBpY  Ref 117 dBpV #Atten 16 dB 62.06 dBpY
#Peak #Peak
Log Laog
16 16
da/ | dB/ /
Dffst Jj \ Offst 1\
1.7 1.7
dB J'Jﬂ \“\ dB ..JJ \ I
o et e . . 0 b el . eeoretesh
68.2 68.2
dBpY dBpY
LaAv Loy
¥ g2 ¥ g2
Start 5.675 00 GHz Stop 5.825 8@ GHz  Start 5,675 99 GHz Stop 5.825 08 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.725 08 GHz £8.88 dByl 1 [eb} Frag 5.725 88 GHz 59.87 dBul
2 [¥H) Freq 5.736 97 GHz £2.15 dByll 2 1y Frag 5.737 57 GHz E2.66 dBpl

5.6GHz Band, Channel High (144)

Peak
Horizontal Vertical
3% Agilent 3% Agilent
Mkr2 5.918 58 GHz Mkr2 5.877 98 GHz
Ref 117 dBpY #fitten 10 dB 61.79 dBpY  Ref 117 dBpY #Atten 16 dB 61.07 dBpY
tPeak #Peak
Log Log
18 18
B/ iR &3/ [
Offst Offst
1.7 /J k\\ 11.7 !(J \
& . & \
nl i A, - 4 ol J et 2
63.2 53.2
dBpY dBpY
LgAv LgAv
V1 52 V1 52
Start 5.658 @9 GHz Stop .99 B8 GHz  Start 5,658 09 GHz Stop 6,009 €0 GHz
#Res BH 1 MHz #UBH 3 MHz #Sneep 168 ms (1981 pts)  #Res BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 6] Freg E.850 BA GHz B8.57 dBpll 1 [65] Frag 5.850 88 GHz 59,91 dBpl
2 V] Freg 5.918 58 GHz 61.79 dBul 2 V] Freg 5.B77 9@ GHz E1.67 dBul
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[IEEES02.11n (HT40)]

5.6GHz Band, Channel High (134)

Peak
Horizontal

3% Agilent

Vertical
3% Agilent

Mkr2 5.784 97 GHz

Mkr2 5.792 47 GHz

Ref 117 dBpY #Atten 10 dB 61.97 dBpY  Ref 117 dBpY #Atten 16 dB 61.54 dBpY
#Peak #Peak
Log Laog
1w -
da/ dB/ |
Dffst Offst
7 = L
1 2
ol e, $ " 2 ol . o 8
740 740
dBpY dBpY
LaAv Loy
¥ g2 ¥ g2
Start 5.675 00 GHz Stop 5.825 8@ GHz  Start 5,675 99 GHz Stop 5.825 08 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude

1 [€h} Frag 5.725 08 GHz £1.77 Byl 1 [eb} Frag 5.725 88 GHz 68.13 dByl

2 [¥H) Freq 5.784 97 GHz £1.97 dBull 2 1y Frag 5.792 47 GHz EL1.54 dBpl
5.6GHz Band, Channel High (142)
Peak
Horizontal Vertical

3% Agilent

Mkr2 5.859 88 GHz

3% Agilent

Mkr2 5.985 35 GHz

Ref 117 dBpY #fitten 10 dB 61.77 dBpY  Ref 117 dBpY #Atten 16 dB 61.28 dBpY
tPeak #Peak
Log Log
) o™ 18 N
dB/ ] \ 4B/ PV
Offst ] | Offst f \
11.7 | | 11.7 ( H
dB d .
ol Iy Y e[| ———— \ A (+3 el
63.2 53.2
dBpY dBpY
LgAv LgAv
V1 52 V1 52
Start 5.658 @9 GHz Stop .99 B8 GHz  Start 5,658 09 GHz Stop 6,009 €0 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 168 ms (1001 pts)  sRes BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 [&H] Frag 5.850 AR BHz 6824 dBpl 1 L Freg 5.B58 BA GHz 59.43 dBul)
2 V] Freg 5.859 B8 GHz 61.77 dBul 2 V] Freg £.985 35 GHz £1.28 dBpl
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[IEEE802.11ac (VHTS80)]

5.6GHz Band, Channel High (122)

Peak
Horizontal Vertical
3% Agilent 3% Agilent
Mkr2 5.758 4 GHz Mkr2 5.723 3 GHz
Ref 117 dBpY #Atten 10 dB 61.61 dBpY  Ref 117 dBpY #Atten 16 dB 61.48 dBpY
#Peak #Peak
Log Laog
16 -y 16
& | | s w0
Offst '\ Offst I\
11.5 \\ 11.5 ‘\
dB T dB -
ol Y ey ; 2 o ] \. " Q 2
68.2 68.2
dBpY dBpY
LaAv Loy
¥ g2 ¥ g2
Start 5,660 0 GHz Stop 5,960 @ GHz  Start 5.600 © GHz Stop 5.960 8 GHz
#Res BH 1 MHz #UBH 3 MHz #Sween 100 ms (1901 pts)  #Res BH 1 MHz #JBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type ¥ Axig fAnplitude Marker Trace Type H Axiz fAnplitude
1 [€h} Frag 5.788 @ GHz 59.89 dByl 1 [eb} Frag 5.788 8 GHz 59.74 dByl
2 [¥H) Freq 5.758 4 GHz 61.61 dBull 2 1y Frag 5.723 3 GHz E1.48 dBpl

5.6GHz Band, Channel High (138)

Peak
Horizontal Vertical
3% Agilent 7% Agilent
Mkr2 5.906 95 GHz Mkr2 5.868 18 GHz
Ref 117 dBpY #fitten 10 dB 61.13 dBpY  Ref 117 dBpY #Atten 16 dB 61.26 dBpY
tPeak #Peak
Log Log
18 fat 18
VA A A dB e Ty
Offst | Offst i
11.5 Y 11.5 !
dB . dB T
ol \Mw £ - el [ ! o L8
63.2 53.2
dBpY dBpY
LgAy LgAy
V1 52 V1 52
Start 5.658 @9 GHz Stop .99 B8 GHz  Start 5,658 09 GHz Stop 6,009 €0 GHz
#Res BH 1 MHz #UBH 3 MHz #Sneep 168 ms (1981 pts)  #Res BH 1 MHz #VEBH 3 MHz #Sweep 100 ms (1001 pts)
Marker Trace Type X Fxig Amplitude Marker Trace Type ¥ Axiz fAnplitude
1 6] Freg E.850 BA GHz £9.49 dBpll 1 [65] Frag 5.850 88 GHz 59,41 dBpl
2 V] Freg 5.986 95 GHz 61.13 dBul 2 V] Freg 5.B68 1A GHz E1.26 dBul
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4.45.3 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

11~12-December-2020
23.4 ['C]

27.8 [%]

3m Semi-anechoic chamber

14~15-December-2020
21.8 [C]

21.5 [%]

3m Semi-anechoic chamber

15~16-December-2020
22.5 ['C]

21.3 [%]

3m Semi-anechoic chamber

16~17-December-2020
20.4 [°C]

20.4 [%]

3m Semi-anechoic chamber

17~18-December-2020
21.8 ['C]

19.0 [%]

3m Semi-anechoic chamber

23~24-December-2020
20.9 [C]

31.8 [%]

3m Semi-anechoic chamber

24-December-2020

21.6 ['C]

21.3 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Tadahiro Seino

Japan

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Tadahiro Seino

Chiaki Kanno

Tadahiro Seino
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Japan

[IEEE802.113]
(5.2 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)

36 5180 10360.00 H PK 46.5 10.6 57.1 68.2 11.1

802.11a 40 5200 10400.00 H PK 44.6 10.7 55.3 68.2 129

48 5240 10480.00 H PK 45.2 10.7 55.9 68.2 12.3

(5.3 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)

52 5260 10520.00 H PK 44.2 10.8 55.0 68.2 13.2

802.11a 56 5280 10560.00 H PK 50.2 10.9 61.1 68.2 7.1

’ 64 5320 10640.00 H PK 44.6 11.0 55.6 74.0 18.4

10640.00 H AV 33.1 11.0 0.115 44.2 54.0 9.8

(5.6 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HNV PK/AV (dBuv) (dB) (dB) (dBuVv/m) (dBuV/m) (dB)

5464.90 H PK 49.1 11.2 60.3 68.2 7.9

5468.50 \Y PK 49.0 11.2 60.2 68.2 8.0

100 5500 11000.00 H PK 445 118 56.3 74.0 17.7

11000.00 H AV 32.0 118 0.115 43.9 54.0 10.1

11160.00 H PK 445 119 56.4 74.0 17.6

802.11a 116 5580 11160.00 H AV 33.0 119 0.115 45.0 54.0 9.0

140 5700 11400.00 H PK 439 121 56.0 74.0 18.0

11400.00 H AV 33.0 121 0.115 45.2 54.0 8.8

144 5720 11440.00 H PK 439 12.0 55.9 74.0 18.1

11440.00 H AV 326 12.0 0.115 44.7 54.0 9.3

Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

[IEEE802.11n (HT20)]
(5.2 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MH2) (MH2) HN PK/AV (dBpv) (dB) (dB) (dBpV/m) (dBpV/m) (dB)

802.11n 36 5180 10360.00 \ PK 44.9 10.6 55.5 68.2 12.7

(ZOMHZ) 40 5200 10400.00 \ PK 43.1 10.7 53.8 68.2 14.4

48 5240 10480.00 \ PK 445 10.7 55.2 68.2 13.0

(5.3 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MHz) (MHz) HN PK/AV (dBpVv) (dB) (dB) (dBpV/m) (dBpV/m) (dB)

52 5260 10520.00 \ PK 441 10.8 54.9 68.2 13.3

802.11n 56 5280 10560.00 \Y PK 449 10.9 55.8 68.2 12.4

(20MHz) 64 5320 10640.00 \ PK 45.3 11.0 56.3 74.0 17.7

10640.00 \ AV 33.1 11.0 0.129 44.2 54.0 9.8

(5.6 GHz Band)

Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin

(MH2) (MH2) HN PK/AV (dBpVv) (dB) (dB) (dBpV/m) (dBpV/m) (dB)

5469.90 H PK 48.8 11.2 60.0 68.2 8.2

100 5500 5464.70 \ PK 49.0 11.2 60.2 68.2 8.0

11000.00 \Y PK 43.6 11.8 55.4 74.0 18.6

11000.00 \ AV 324 11.8 0.129 44.3 54.0 9.7

802.11n 116 5580 11160.00 \Y PK 44.6 11.9 56.5 74.0 17.5

(20MHz) 11160.00 \Y AV 326 11.9 0.129 44.6 54.0 9.4

140 5700 11400.00 \ PK 43.4 12.1 55.5 74.0 18.5

11400.00 \ AV 329 12.1 0.129 45.1 54.0 8.9

144 5720 11440.00 \ PK 44.0 12.0 56.0 74.0 18.0

11440.00 \ AV 325 12.0 0.129 44.6 54.0 9.4

Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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Japan
[IEEE802.11n (HT40)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading CF DCF Result Limit Margin
(MH2) (MH2) HN PK/AV (dBpv) (dB) (dB) (dBpv/im) | (dBuVv/m) (dB)
802.11n 38 5190 10380.00 H PK 44.4 10.7 55.1 68.2 13.1
(40MH2) 46 5230 10460.00 H PK 43.4 10.7 54.1 68.2 14.1
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MH2) (MH2) HN PK/AV (dBpv) (dB) (dB) (dBpV/im) | (dBuVv/m) (dB)
802.11n 54 5270 10540.00 H PK 43.8 10.8 54.6 68.2 13.6
(40MH2) 62 5310 10620.00 H PK 439 11.0 54.9 74.0 19.1
10620.00 H AV 328 11.0 0.249 44.0 54.0 10.0
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MH2) (MH2) HN PK/AV (dBpv) (dB) (dB) (dBpV/im) | (dBuVv/m) (dB)
5467.90 H PK 49.9 11.2 61.1 68.2 7.1
102 5510 5469.70 \Y PK 48.7 11.2 59.9 68.2 8.3
11020.00 H PK 452 11.8 57.0 74.0 17.0
11020.00 H AV 36.9 11.8 0.249 48.9 54.0 5.1
802.11n 110 5550 11100.00 H PK 43.9 11.9 55.8 74.0 18.2
(40MHz) 11100.00 H AV 32.9 119 0.249 45.0 54.0 9.0
134 5670 11340.00 H PK 443 12.0 56.3 74.0 17.7
11340.00 H AV 33.0 12.0 0.249 452 54.0 8.8
142 5710 11420.00 H PK 43.6 12.1 55.7 74.0 18.3
11420.00 H AV 32.0 12.1 0.249 44.3 54.0 9.7
Note:
1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
[IEEE802.11ac (VHT80)]
(5.2 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MH2) (MH2) HN PK/AV (dBpv) (dB) (dB) (dBpV/im) | (dBuVv/m) (dB)
802.11ac
(80MHz) 42 5210 10420.00 H PK 443 10.7 55.0 68.2 13.2
(5.3 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MH2) (MH2) HN PK/AV (dBpv) (dB) (dB) (dBpv/im) | (dBuVv/m) (dB)
802.11ac
(80MHz) 58 5290 10580.00 H PK 45.0 10.9 55.9 68.2 12.3
(5.6 GHz Band)
Mode Channel Frequency | Frequency ANT Detector Reading C.F DCF Result Limit Margin
(MH2) (MH2) HN PK/AV (dBpv) (dB) (dB) (dBpV/im) | (dBuVv/m) (dB)
5461.70 \ PK 50.5 11.2 61.7 68.2 6.5
106 5530 5468.00 H PK 485 11.2 59.7 68.2 8.5
11060.00 H PK 44.0 11.8 55.8 74.0 18.2
802.11ac 11060.00 H AV 325 11.8 0.474 44.8 54.0 9.2
(80MH2) 122 5610 11220.00 H PK 44.1 12.0 56.1 74.0 17.9
11220.00 H AV 329 12.0 0.474 45.4 54.0 8.6
138 5690 11380.00 H PK 445 12.1 56.6 74.0 17.4
11380.00 H AV 3238 12.1 0.474 45.4 54.0 8.6
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30 MHz to 1000 MHz at the 3 meters distance.
3. No emission was detected in the receive mode.
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4.45.4 Measurement chart

Transmission mode

[11a]

W52 / Channel Low
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1065 Temp,Hum : 20.9[°C] 31.8[%]
Serial No. : N/A Notel : CH:36 5180MHz
Test mode : WLAN_11a W52_Tx_ch:Low Note2 .

[dB( V/m)]
60

L y ) R I | : i | o1 a o <{FCC Part15 subpartC >
= | | | | [ | | | | | | [ _ Limi[(QP)
r I ; I 1 0 b <10MHzTx W52_11a Low>
~ 1 I 1 I I 1 I I 1 I 1 I I 1 co— daak lov, K
50 T T T T T T T T T T T I Peak lc\el(!-!,l l\)
- ! ! P ! | i [ Peak level(V,PK)
- I | ] I I | | I 1 | 1 I | ]
L 1 I 1 I I 1 I I 1 I 1 I I 1
of—+—1+ 1 e
F | I o | I | | [
e 1 I 1 I I 1 I I 1 I 1 I I 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- L | I o I I | | [
z 30 : — T : : — T
| - 1 1 1 1 1 1 1 1 1 1 | 1 (] 1
- 1 I 1 I I 1 I I 1 I 1 I I 1
- 1 I 1 I I 1 [} I 1 I 1 I ] |
L | I [ | | | | o
1 | | | | 1 | | 1 | 1 |
1 I 1 [} ] 1 [} ] 1 [}
i i o i i i
1 I 1 I I 1 I
1 I 1 I I 1 I
1 1 1 1 1

I
1
I
[
|
1
I
1
1

Py RIS WL

30.000 50.000 100.000 500.000 1
Frequency

00.000
MHz]

—

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [ ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W52 / Channel Low
ABOVE 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Mobile Phone Operator : T.Seino .
Model No. : EB1065 Temp,Hum,Atm : 23.4[°C] 27.8(%]
Serial No. :N/A Notel : ch:36_5180MHz
Test mode : 5GHz W52_11a_Tx_Low Note2 : Chain: Both
[dB( 2 V/m)]
110 - T T T T T T T T
- 1 1 1 1 1 1 I |
C I | I I | I | |
100 = 1 1 | | 1 | 1 l
C I | I I | | | |
90 i I | T
E | 1 | [ 1 [ l l
80 F : | ——
= | 1 1 | 1 1 l l
70 E : l : ——
I I I I | I 1 |
I I I | | I | |
I I | |
|

Level
wn [=2]
S &
\

{FCC E_GHz(Peak_Only)_3m>

Limit(PK)

<01.GHz_Tx W52_11a_ Low>

Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)

10F i A T S
r 1 1 | 1 l 1 [
3 S
20 E : : : f —
BT T
o E ! l ! L0
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.t Result Limit Margin Height Angle
PK PK PK PK
[MHz] (dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm] i~ |
1 10360.000 H 46.5 10. 6 57.1 68. 2 ][y 199 § 100.0 0.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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[11a]
W52 / Channel Middle
BELOW 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT Mobile Phone Operator : C.Kanno .
Model No. : EB1065 Temp,Hum : 20.9[°C] 31.8[%]
Serial No. :N/A Notel : CH:40 5200MHz
Test mode : WLAN_11a_ W52_Tx_ch:Mid Note2 :
[dB(x V/m)]
B i | N X X ! ! N <FCC Part15 subpartC >
S R N | A Limit(QP)
C M <11_.MHz_Tx W52_11a Mid>
50 L : I | : i I R - ?)}euk l'eve(f(H,lPK)
L | A | | | Lo Peak level(V,PK)
r I T A T i | R
l- I I 1 I 1 1 1 1 I 1 I 1 I I
40 R ; : SR E e
- 1 | 1 | 1 1 1 1 | 1 | 1 | |
- I I I I 1 1 1 1 1 1 I 1 I I
= I I 1 I 1 1 1 1 1 1 I 1 I I
—_— L. I I 1 I 1 1 1 1 1 1 I 1 I I
g 30 e : —
[ | I 1 I 1 | 1 1 1 1 1 1 | 1 | |
- 1 | 1 I 1 1 1 1 1 1 | 1 | |
- I I 1 I 1 1 1 1 1 1 I 1 I I
b I I 1 I 1 1 1 1 I 1 I 1 I
20 — T i : —— ;
1 I 1 1 1 1 1 1 1 1 I
I I 1 I 1 1 1 1 1 I I
I I 1 I 1 1 1 I 1 I I
] 1 | 1 1 1 1 | 1 | |
10 ] ' ! T
1 1 1 | T 1 | 1 1 1 ] 1 | |
- I I 1 I 1 1 1 1 I 1 I 1 I I
= I I 1 I 1 1 1 1 1 1 I 1 I I
b I I 1 I 1 1 1 1 I 1 I 1 I I
0 | | 1 | 1 1 1 1 1 1 | 1 | |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11a]
W52 / Channel Middle
ABOVE 1GHz

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E

EUT : Mobile Phone Operator : T.Seino

Model No. : EB1065 Temp,Hum,Atm : 21.8[°C] 21.5[%]

Serial No. :N/A Notel : ¢h:40_5200MHz

Test mode : 5GHz W52_11a_Tx_Mid Note2 : Chain: Both

[dB(x V/m)]
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1
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Frequency [MHz]

{FCC E_GHz(Peak_Only)_3m>

Limit(PK)

<02_GHz_Tx_W52_11a_Mid>

Peak level(H,PK)
Peak level(V,PK)
Emission level(H,PK)

Final Result
No. Frequency (P) Reading c.f Result Limit Margin Height

K PK PK PK
)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB] [cm]

P
[MHz] [dB(pV
44. 6 10. 7 55.3 68. 2 12.9 100. 0

1 10400.000 H

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
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[11a]
W52 / Channel High
BELOW 1GHz
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartE
EUT : Mobile Phone Operator : C.Kanno
Model No. : EB1065 Temp,Hum : 20.9[°C] 31.8[%]
Serial No. :N/A Notel : CH:48 5240MHz
Test mode : WLAN_11a_ W52_Tx_ch:High Note2 :
[dB(zz V/m)]
=1 1 111 : T 1 7 1 1 1] <FCC Partl5 subpartC >
A R S B A i Lo ——— Limt@QP)
L I I o | | I | I T T <12_MHz_Tx_W52_11a_High>
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Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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